
B
M

W
 F

6
5

0
 G

S
 D

a
k

a
r 

(2
0

0
0

) 
 

 
 

B
ra

k
es

P
ag

e.
. 

5
 

B
ra

k
e
 P

ip
e
 F

ro
n
t-

N
o
t 
fo

r 
A

B
S

 

P
ag

e.
. 

6
 

ra
k
e
 P

ip
e
 R

e
a
r-

N
o
t 
fo

r 
A

B
S

 

P
ag

e.
. 

7
 

F
ro

n
t 
W

h
e
e
l 
B

ra
k
e
-S

p
o
k
e
 W

h
e
e
l 

P
ag

e.
. 

8
 

R
e
a
r 

W
h
e
e
l 
B

ra
k
e
-B

ra
k
e
 M

a
s
te

rC
y
lin

d
e
r 

P
ag

e.
. 

9
 

R
e
a
r 

W
h
e
e
l 
B

ra
k
e
-S

e
n
s
o
r 

R
in

g
 

P
ag

e.
. 

1
0
 

R
e
a
r 

W
h
e
e
l 
B

ra
k
e
-S

p
o
k
e
 W

h
e
e
l 

C
lu

tc
h

P
ag

e.
. 

1
1
 

C
lu

tc
h
 C

o
n
tr

o
l 

P
ag

e.
. 

1
2
 

C
lu

tc
h
 -

 S
in

g
le

 P
a
rt

s
 

D
u

a
ls

ea
t

P
ag

e.
. 

1
3
 

D
u

a
ls

e
a

t 

P
ag

e.
. 

1
4
 

D
u

a
ls

e
a

t 
L

o
c
k
in

g
 M

e
c
h
a

n
is

m
 

E
n

g
in

e

P
ag

e.
. 

1
5
 

C
o
m

p
e
n
s
a
ti
n
g
 S

h
a
ft
 

P
ag

e.
. 

1
6
 

C
ra

n
k
s
h
a

ft
-C

o
n

n
e
c
ti
n

g
 R

o
d

 

P
ag

e.
. 

1
7
 

C
y
lin

d
e
r 

H
e
a
d
 C

o
v
e

r 

P
ag

e.
. 

1
8
 

C
y
lin

d
e
r 

H
e
a
d

 

P
ag

e.
. 

1
9
 

C
y
lin

d
e
r 

w
it
h
 P

is
to

n
 

P
ag

e.
. 

2
0
 

E
n
g
in

e
 H

o
u
s
in

g
 C

o
v
e
r 

R
ig

h
t 

P
ag

e.
. 

2
1
 

E
n

g
in

e
 H

o
u
s
in

g
 M

o
u

n
ti
n
g

 P
a

rt
s
I 

P
ag

e.
. 

2
2
 

E
n
g
in

e
 H

o
u
s
in

g
 M

o
u
n
ti
n
g
 P

a
rt

s
II
 

P
ag

e.
. 

2
3
 

E
n
g
in

e

P
ag

e.
. 

2
4
 

In
te

rm
e
d
ia

te
 W

h
e
e
l 
- 

O
il 

P
u
m

p
 

P
ag

e.
. 

2
5
 

L
e
ft
 E

n
g
in

e
 H

o
u
s
in

g
 C

o
v
e
r 

P
ag

e.
. 

2
6
 -

2
7
 

L
u
b
ri
c
a
ti
o
n
 S

y
s
t 
O

il 
T

a
n
k
 

P
ag

e.
. 

2
8
 

L
u
b
ri
c
a
ti
o
n
 S

y
s
t 
P

ip
e
s
 

P
ag

e.
. 

2
9
 

O
il 

F
ilt

e
r 

fo
r 

C
a
ta

ly
s
t 

P
ag

e.
. 

3
0
 

S
in

g
le

 P
a
rt

s
 F

 O
il 

P
u
m

p
 

P
ag

e.
. 

3
1
 

T
im

in
g
 G

e
a
r-

C
a
m

S
h
a
ft
-C

h
a
in

 D
ri
v
e
 

P
ag

e.
. 

3
2
 -

 3
3
 

T
im

in
g
 G

e
a
r-

In
ta

k
e
 V

a
lv

e
-E

x
h
a
u
s
t 
V

a
lv

e
 

P
ag

e.
. 

3
4
 

U
n
d
e
rr

id
e
 P

ro
te

c
ti
o
n
 

P
ag

e.
. 

3
5
 

W
a
te

r 
P

u
m

p
 

E
n

g
in

e 
E

le
ct

ri
cs

 

P
ag

e.
. 

3
8
 

G
e

n
e
ra

to
r 

P
ag

e.
. 

3
6
 

Ig
n
it
io

n
 S

y
s
te

m
 

P
ag

e.
. 

3
7
 

S
ta

rt
e

r

P
a
g
e
 1

 o
f 
1
3
4

E
n

g
in

e 
L

iq
u

id
 C

o
o
li

n
g
 

P
ag

e.
. 

3
9
 

F
a

n

P
ag

e.
. 

4
0
 

R
a
d
ia

to
r 

H
o
s
e
s
-T

e
m

p
e
ra

tu
re

 S
e
n
s
o
r 

P
ag

e.
. 

4
1
 

R
a

d
ia

to
r 

P
ag

e.
. 

4
2
 

R
a

d
ia

to
r-

A
ir
 D

u
c
t 

E
q

u
ip

m
en

t 
P

a
rt

s 

P
ag

e.
. 

4
3
 

E
q
u
ip

m
e
n
t 
–
 P

a
rt

s
 

E
x

h
a

u
st

 A
ss

em
b

ly
 

P
ag

e.
. 

4
4
 

E
x
h
a
u
s
t 
A

s
s
y
 

F
ra

m
e/

F
a
ir

in
g

P
ag

e.
. 

4
5
 

A
d
a
p
te

r-
L
ic

e
n
c
e
 P

la
te

 S
u
p
p
o
rt

 

P
ag

e.
. 

4
6
 

B
a

g
 f
o

r 
T

o
p

 C
a
s
e

 

P
ag

e.
. 

4
7
 

B
ra

c
k
e
t 
F

 C
o
c
k
p
it
 T

ri
m

 P
a
n
e
l 

P
ag

e.
. 

4
8
 

C
a
s
e

 -
 V

a
ri
a

b
le

 

P
ag

e.
. 

4
9
 

E
n
g
in

e
 P

ro
te

c
ti
o
n
 B

a
r 

P
ag

e.
. 

5
0
 

E
n
g
in

e
 S

u
p
p
o
rt

 

P
ag

e.
. 

5
1
 

E
x
te

n
s
io

n
 L

ic
e
n
s
e
 -

 P
la

te
 C

a
rr

ie
r 

P
ag

e.
. 

5
2
 

F
o

o
tp

e
g

 P
la

te
 -

 F
ro

n
t 
F

o
o

tp
e

g
 

P
ag

e.
. 

5
3
 

F
ra

m
e

 -
 L

o
w

e
r 

P
a

rt
 

P
ag

e.
. 

5
4
 

F
ra

m
e

P
ag

e.
. 

5
5
 

H
a
n
d
le

 w
it
h
 L

u
g
g
a
g
e
 S

u
p
p
o
rt

 

P
ag

e.
. 

5
6
 

L
a
te

ra
l 
F

a
ir
in

g
 

P
ag

e.
. 

5
7
 

L
ic

e
n

c
e

 P
la

te
 C

a
rr

ie
r 

- 
R

e
a
rM

u
d
g

u
a
rd

 

P
ag

e.
. 

5
8
 

M
u
d
g
u
a
rd

 E
x
te

n
s
io

n
 F

ro
n
t 

P
ag

e.
. 

5
9
 

R
e

a
r 

F
o

o
tr

e
s
ts

 

P
ag

e.
. 

6
0
 

R
e
a
r 

F
ra

m
e
 

P
ag

e.
. 

6
1
 

R
e
tr

o
fi
t 
K

it
 -

T
o
p
c
a
s
e
 B

ra
c
k
e
t 

P
ag

e.
. 

6
2
 

S
e

t 
C

a
s
e

 H
o

ld
e

r 

P
ag

e.
. 

6
3
 

S
id

e
 S

ta
n
d
 

P
ag

e.
. 

6
4
 

T
a
il 

T
ri
m

 

P
ag

e.
. 

6
5
 -

 6
6
 

T
o

p
 C

a
s
e

 

P
ag

e.
. 

6
7
 

U
p

p
e

r 
T

ri
m

 P
a

n
e

l 

P
ag

e.
. 

6
8
 

W
in

d
s
h

ie
ld

 

F
u

el
 P

re
p

a
ra

ti
o
n

 S
y
st

em
 

P
ag

e.
. 

6
9
 

C
o
n
tr

o
l 
U

n
it
 -

 B
M

S
-C

 

P
ag

e.
. 

7
0
 -

 7
1
 

In
ta

k
e
 M

u
ff
le

r 
- 

M
o
u
n
ti
n
g
 P

a
rt

s
 

P
ag

e.
. 

7
2
 

In
ta

k
e
 S

o
u
n
d
 S

y
s
te

m
 

P
ag

e.
. 

7
3
 

T
h
ro

tt
le

 H
o
u
s
in

g
 A

s
s
e
m

b
ly

 

P
a
g
e
 2

 o
f 
1
3
4



F
u

el
 S

u
p

p
ly

 

P
ag

e.
. 

7
4
 

A
c
ti
v
a
te

d
 C

a
rb

o
n
 C

o
n
ta

in
e
r-

T
u
b
in

g
 

P
ag

e.
. 

7
5
 

C
o

v
e

ri
n

g
 F

u
e
l 
T

a
n

k
 

P
ag

e.
. 

7
6
 

F
u

e
l 
D

is
tr

ib
u

to
r-

P
re

s
s
u

re
 R

e
g
u

la
to

r 

P
ag

e.
. 

7
7
 

F
u
e
l 
P

u
m

p
-F

u
e
l 
F

ilt
e
r 

P
ag

e.
. 

7
8
 

F
u
e
l 
T

a
n
k
 B

re
a
th

e
r 

V
a
lv

e
 

P
ag

e.
. 

7
9
 -

8
0
 

F
u

e
l 
T

a
n
k
-A

tt
a

c
h

in
g

 P
a

rt
s
 

P
ag

e.
. 

8
1
 

T
a

n
k
-T

o
p

 B
a
g

 F
6

5
0

 

G
ea

rb
o
x

P
ag

e.
. 

8
2
 -

 8
3
 

5
-S

p
e
e

d
 T

ra
n
s
 -

 G
e
a

r 
W

h
e
e

l 
S

e
t 
P

a
rt

s
 

P
ag

e.
. 

8
4
 

5
-S

p
e
e
d
 T

ra
n
s
m

is
s
io

n
 -

 S
h
if
ti
n
g
 P

a
rt

s
 

In
st

ru
m

en
ts

-M
ea

su
ri

n
g
 S

y
st

em
s 

P
ag

e.
. 

8
5
 

In
s
tr

u
m

e
n

t 
C

lu
s
te

r 

P
ag

e.
. 

8
6
 

In
s
tr

u
m

e
n
t 
C

o
m

b
in

a
ti
o
n
 -

 S
in

g
le

 C
o
m

p
o
n
e
n
ts

 

L
ig

h
ti

n
g

P
ag

e.
. 

8
7
 

H
e
a
d
lig

h
t 

P
ag

e.
. 

8
8
 

L
ic

e
n
c
e
 P

la
te

 S
u
p
p
o
rt

 -
 S

id
e
R

e
fl
e
c
to

r 

P
ag

e.
. 

8
9
 

R
e
a
r 

lig
h
t 

P
ag

e.
. 

9
0
 

T
u

rn
-I

n
d

ic
a

to
r 

L
a

m
p

 

P
ed

a
l 

A
p

p
li

ca
ti

o
n

 

P
ag

e.
. 

9
1
 

P
e
d
a
l 
A

p
p
lic

a
ti
o
n
 

R
a
d

io
s-

S
p

ec
ia

l 
E

q
u

ip
m

en
t 

P
ag

e.
. 

9
2
 

O
n

-B
o
a

rd
 C

o
m

p
u

te
r 

R
ea

r 
A

x
le

 

P
ag

e.
. 

9
3
 

D
e
fl
e
c
ti
o
n
 P

a
rt

s
-M

o
u
n
ti
n
g
 

P
ag

e.
. 

9
4
 

H
o
ld

e
r 

F
 E

x
p
a
n
s
io

n
 T

a
n
k
 

P
ag

e.
. 

9
5
 

R
e

a
r 

S
p
ri

n
g
 S

tr
u
t 

P
ag

e.
. 

9
6
 

R
e
a
r 

S
w

in
g
 A

rm
-D

e
fl
e
c
ti
o
n
 P

a
rt

s
 

P
ag

e.
. 

9
7
 

R
e
a
r 

S
w

in
g
 A

rm
-P

u
ll 

R
o
d
 

P
ag

e.
. 

9
8
 

R
e

a
r 

T
ra

ili
n

g
 A

rm
 

P
a
g
e
 3

 o
f 
1
3
4

S
te

er
in

g

P
ag

e.
. 

9
9
 

B
o

w
d

e
n

 C
a
b

le
s
 

P
ag

e.
. 

1
0
0
 

C
o
m

p
le

te
 L

e
ft
 H

a
n
d
le

 U
n
it
 

P
ag

e.
. 

1
0
1
 

C
o
m

p
le

te
 R

ig
h
t 
H

a
n
d
le

 U
n
it
 

P
ag

e.
. 

1
0
2
 -

 1
0
3
 

H
a
n
d
 P

ro
te

c
to

r 

P
ag

e.
. 

1
0
4
 

H
a

n
d

le
 B

a
r 

M
o

u
n

ti
n

g
 

P
ag

e.
. 

1
0
5
 

H
a
n
d
le

 U
n
it
 L

e
ft
-S

in
g
le

 P
a
rt

s
 

P
ag

e.
. 

1
0
6
 

H
a
n
d
le

 U
n
it
 R

ig
h
t-

S
in

g
le

 P
a
rt

s
 

P
ag

e.
. 

1
0
7
 

H
e
a
te

d
 G

ri
p
s
 

T
el

es
co

p
e 

F
o

rk
s 

P
ag

e.
. 

1
0
8
 

T
e
le

s
c
o
p
e
 F

o
rk

 -
 F

o
rk

 H
e
a
d
 -

L
o
w

e
r-

U
p
p
e
r 

P
ag

e.
. 

1
0
9
 

T
e

le
s
c
o
p

e
 F

o
rk

 -
 S

lid
e

 T
u

b
e

 

P
ag

e.
. 

1
1
0
 

T
e

le
s
c
o
p

e
 F

o
rk

 T
u
b

e
-A

b
s
o
rb

e
r-

S
p
ri
n

g
 

P
ag

e.
. 

1
1
1
 

T
e

le
s
c
o
p

e
 F

o
rk

 

T
ra

n
sf

er
 B

o
x

 –
 C

h
a

in
 D

ri
v

e 

P
ag

e.
. 

1
1
4
 

T
ra

n
s
fe

r 
B

o
x
 -

 C
h
a
in

 D
ri
v
e
 

T
ri

m

P
ag

e.
. 

1
1
2
 

Ig
n
it
io

n
 L

ig
h
t 
S

w
it
c
h
 

P
ag

e.
. 

1
1
3
 

L
a

b
e

l

P
ag

e.
. 

1
1
5
 

M
ir

ro
r 

P
ag

e.
. 

1
1
6
 -

 1
1
7
 

P
a
in

te
d
 P

a
rt

s
 -

 6
9
6
 -

 A
u
ra

 W
h
it
e
 

P
ag

e.
. 

1
1
8
 

R
e
p
a
ir
 K

it
 -

 L
o
c
k
 C

y
lin

d
e
r 

P
ag

e.
. 

1
1
9
 

S
ti
c
k
-o

n
 L

a
b
e
l 

V
eh

ic
le

 E
le

ct
ri

ca
l 

S
y
st

em
 

P
ag

e.
. 

1
2
0
 

B
a
tt
e
ry

 C
a
rr

ie
r 

- 
H

e
a
t 
In

s
u
la

ti
o
n
 

P
ag

e.
. 

1
2
1
 

B
a
tt
e
ry

P
ag

e.
. 

1
2
2
 

C
h

a
s
s
is

 E
n

g
in

e
 -

 W
ir
in

g
 H

a
rn

e
s
s
 

P
ag

e.
. 

1
2
3
 

C
o
m

b
in

a
ti
o
n
 S

w
it
c
h
 a

t 
H

a
n
d
le

b
a
r 

P
ag

e.
. 

1
2
4
 

E
-B

o
x

P
ag

e.
. 

1
2
5
 

R
e
tr

o
fi
t 
K

it
 -

 S
o
c
k
e
t 

P
ag

e.
. 

1
2
6
 

S
in

g
le

 C
o
m

p
o

n
e

n
ts

 f
o

r 
F

u
s
e

 H
o

u
s
in

g
 

P
ag

e.
. 

1
2
7
 

V
a

ri
o

u
s
 C

a
b

le
 H

o
ld

e
rs

 

P
ag

e.
. 

1
2
8
 

V
a
ri
o
u
s
 R

e
la

y
s
 

P
ag

e.
. 

1
2
9
 

V
a

ri
o

u
s
 S

w
it
c
h

e
s
 

P
ag

e.
. 

1
3
0
 

V
o

lt
a

g
e

 R
e
g

u
la

to
r 

W
h

ee
ls

P
ag

e.
. 

1
3
1
 -

 1
3
2
 

F
ro

n
t 
W

h
e
e
l 

P
ag

e.
. 

1
3
3
 -

 1
3
4
 

R
e

a
r 

W
h
e

e
l 

P
a
g
e
 4

 o
f 
1
3
4



2000

Part Description Part # Index From To Info

BRAKE HOSE FRONT 
34 32 7 654 
451

01

BRACKET FUEL PIPE 
13 90 1 720 
201

02

HOLLOW BOLT 
34 32 2 331 
540

03

GASKET RING 
07 11 9 963 
072

04
  A10X13,5-
CU

BRAKE PIPE 
BRACKET

34 32 7 655 
401

05

HEX NUT 
07 11 9 922 
856

06   M8 

Page 5 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

BRAKES

BRAKE PIPE, FRONT, NOT FOR ABS

2000

Part Description Part # Index From To Info

REAR BRAKE DISC 
34 21 2 345 
314

01   D=240MM 

SCREW FILLISTER HEAD 
07 11 9 903 
585

02   M6x20 

REAR BRAKE CALIPER 
34 11 2 345 
856

03   D=34 

SCREW FILLISTER HEAD 
07 11 9 901 
082

04   M10X40 

REPAIR KIT BRAKE LINING 
34 21 2 345 
449

05

SET MOUNTING PARTS 
34 21 7 651 
955

06   hinten 

VENT SCREW 
34 21 1 236 
793

07   BREMBO 

KIT DUST CAP 
34 21 1 236 
794

08   BREMBO 

REPAIR SET BRAKE 
CALIPER

34 21 7 651 
957

09   hinten 

LUBRICANT
34 11 2 310 
526

10
  SILICON-
FETT

FLAT WASHER 
07 11 9 931 
696

11   6,4 

Page 6 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

BRAKES

REAR WHEEL BRAKE, SPOKE WHEEL



2000

Part Description Part # Index From To Info

BRAKE PIPE REAR 
34 32 7 651 
128

01   oliv 

BRAKE PIPE 
BRACKET

34 32 7 651 
548

02

BRAKE HOSE 
34 32 7 651 
460

03   hinten 

HOLLOW BOLT 
34 32 2 331 
540

04

GASKET RING 
07 11 9 963 
072

05
  A10X13,5-
CU

Page 7 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

BRAKES

BRAKE PIPE, REAR, NOT FOR ABS

2000

Part Description Part # Index From To Info

FRONT BRAKE DISC 
34 11 2 345 
824

01   D=300MM 

SCREW FILLISTER HEAD 
07 11 9 903 
585

02   M6x20 

BRAKE CALIPER 
34 11 2 345 
854

03   vorne 

VENT SCREW 
34 21 2 330 
310

04   M 10 

KIT DUST CAP 
34 21 1 236 
794

05   BREMBO 

SCREW FILLISTER HEAD 
07 11 9 901 
082

06   M10X40 

REPAIR KIT BRAKE LINING 
34 11 7 651 
958

07   vorne 

SET MOUNTING PARTS 
34 11 7 651 
954

08   vorne 

REPAIR SET BRAKE 
CALIPER

34 11 7 651 
956

09   vorne 

LUBRICANT
34 11 2 310 
526

10
  SILICON-
FETT

BRAKE FLUID 
81 22 9 407 
510

11   250 ML 

BRAKE FLUID 
81 22 9 407 
511

11   500 ML 

BRAKE FLUID 
81 22 9 407 
512

11   1000 ML 

BRAKE FLUID 
81 22 9 407 
513

11   5000 ML 

FLAT WASHER 
07 11 9 931 
696

12   6,4 

Page 8 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

BRAKES

FRONT WHEEL BRAKE, SPOKE WHEEL



2000

Part Description Part # Index From To Info

REAR BRAKE MASTER CYLINDER 
34 31 2 345 
748

01   D=11 

RUBBER BOOT 
34 31 2 314 
289

02

THRUST ROD REAR-WHEEL 
BRAKE

34 31 2 314 
290

03   hinten 

HEX NUT 
07 11 9 922 
832

04   M6-8-ZNS 

PIN
07 12 9 934 
961

05   6X12 

HOSE
34 32 2 314 
770

06
LG=225mm

HOSE CLAMP 
17 11 1 460 
922

07   12,3MM 

FLUID CONTAINER 
34 21 2 345 
313

08

HEX BOLT 
07 11 9 902 
669

09   M6x12 

SCREW FILLISTER HEAD 
07 11 9 901 
792

10   M6x20 

Page 9 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

BRAKES

REAR WHEEL BRAKE,BRAKE MASTER CYLINDER

2000

Part Description Part # Index From To Info

SHAFT
21 21 2 343 
177

01

NEEDLE SLEEVE 
11 14 2 343 
036

02   8X12X8 

CIRCLIP
21 21 2 343 
258

03

NEEDLE SLEEVE 
11 14 2 343 
037

04   12X16X10 

SHAFT SEAL 
21 21 2 343 
259

05
12X18X4,5

TORX BOLT 
07 12 9 903 
262

06   M6x30 

CLUTCH REL.FORK 
LEVER

21 20 7 652 
919

07

Page 10 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

CLUTCH

CLUTCH CONTROL



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

C
L

U
T

C
H

 H
O

U
SI

N
G

 
21

 2
1 

7 
65

2 
98

2
01

D
R

IV
IN

G
 D

O
G

 
21

 2
1 

7 
65

2 
95

6
02

N
E

E
D

L
E

 C
A

G
E

 
21

 2
1 

2 
34

3 
16

5
03

  2
5X

29
X

13
 

N
E

E
D

L
E

 C
A

G
E

 
21

 2
1 

2 
34

3 
16

6
04

  2
5X

29
X

17
 

SU
PP

O
R

T
21

 2
1 

2 
34

3 
16

4
05

  2
5X

35
X

2 

O
-R

IN
G

11
 1

4 
2 

34
3 

24
1

06
  1

7X
1,

5 

T
H

R
U

ST
 W

A
SH

E
R

 
21

 2
1 

2 
34

3 
16

7
07

  2
0X

38
X

3 

SE
C

U
R

IN
G

 P
L

A
T

E
 

21
 2

1 
2 

34
3 

16
9

08

H
E

X
 N

U
T

 
54

 3
4 

2 
23

0 
68

8
09

  M
18

X
1,

5 

SE
T

 O
F 

C
L

U
T

C
H

 D
IS

K
S 

/ C
L

U
T

C
H

 
SP

R
IN

G
S

21
 2

1 
7 

65
2 

98
4

10

C
L

U
T

C
H

 D
IS

C
 

21
 2

1 
2 

34
3 

17
1

11

C
L

U
T

C
H

 D
IS

C
 

21
 2

1 
7 

65
2 

95
8

12
  D

=
3,

5M
M

 

IN
N

E
R

 D
IS

C
 

21
 2

1 
7 

65
2 

96
0

13
  D

=
1,

5M
M

 

C
L

U
T

C
H

 S
PR

IN
G

 
21

 2
1 

7 
65

2 
91

2
14

  1
7,

5x
2,

6x
43

 
M

M

PL
A

T
E

21
 2

1 
2 

34
3 

17
2

15

P
a

g
e

 1
1

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

C
LU

T
C

H

C
LU

T
C

H
 -

 S
IN

G
LE

 P
A

R
T

S

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

21
 2

1 
2 

34
3 

17
3

16
  1

5X
32

X
9 

R
E

L
E

A
SE

 B
E

A
R

IN
G

 
21

 2
1 

2 
34

3 
17

5
17

T
H

R
U

ST
 W

A
SH

E
R

 
11

 4
1 

7 
65

2 
89

2
18

  1
4,

2/
25

/1
,2

 

D
IA

PH
R

A
G

M
 S

PR
IN

G
 

21
 2

1 
2 

34
3 

17
6

18

L
O

C
K

 R
IN

G
 

07
 1

1 
9 

93
4 

07
2

19
  1

4X
1 

FL
A

T
 W

A
SH

E
R

 
21

 2
1 

2 
34

3 
25

7
20

  B
6,

5 

H
E

X
 B

O
L

T
 

07
 1

1 
9 

91
3 

58
9

21
  M

6X
25

 

P
a

g
e

 1
2

 o
f 

1
3
4



2000

Part Description Part # Index From To Info

DUALSEAT,
HIGH

52 53 2 345 
735

01
schwarz

DUALSEAT LOW 
52 53 2 345 
736

01
schwarz

BUMP STOP 
52 53 1 236 
128

02   H=10 

Page 13 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

DUALSEAT

DUALSEAT

2000

Part Description Part # Index From To Info

DUALSEAT LOCKING 
MECHANISM

51 25 7 651 
917

01

OPERATING LEVER 
51 25 7 650 
082

02

SCREW
07 12 9 902 
771

03
  M6x16-
Z2

Page 14 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

DUALSEAT

DUALSEAT LOCKING MECHANISM



2000

Part Description Part # Index From To Info

COMPENSATING SHAFT 
11 27 7 652 
981

01

WOODRUFF KEY 
11 27 2 343 
243

02   4X5 

GEAR SET 
11 27 7 652 
965

03

CLAMPING BUSH 
11 27 2 343 
244

04   8X24 

SPACER RING 
11 27 2 343 
078

05
20,2X41X0,8

SPACER RING 
11 27 2 343 
079

05   20,2X41X1 

SPACER RING 
11 27 2 343 
080

05
20,2X41X1,2

SPACER RING 
11 27 2 343 
332

05
20,2X41X1,4

GROOVED BALL 
BEARING

11 11 2 343 
020

06   52x20x15 

PINION
11 51 7 652 
905

07   15 Z 

ROLL PIN 
11 51 2 343 
127

08   4X19,8 

Page 15 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

COMPENSATING SHAFT

2000

Part Description Part # Index From To Info

CRANKSHAFT/CONNECTING
ROD

11 21 7 652 
966

01

HEX NUT 
12 11 2 343 
313

02
M22X1,5

SPACER RING 
11 21 7 652 
931

03   46/69/1 

SPACER RING 
11 21 7 652 
932

03
46/69/1,2

SPACER RING 
11 21 7 652 
933

03
46/69/1,4

SPACER RING 
11 21 7 652 
934

03
46/69/1,6

WOODRUFF KEY 
11 27 2 343 
243

04   4X5 

WOODRUFF KEY 
21 21 2 343 
255

05   6X9 

LOCK RING 
12 11 2 343 
250

06   22 

Page 16 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

CRANKSHAFT/CONNECTING ROD



2000

Part Description Part # Index From To Info

CYLINDER HEAD 
COVER

11 12 7 652 
865

01

SCREW
11 12 2 343 
326

02
M6X47,9

RUBBER BUSH 
11 14 1 461 
475

03

GASKET
11 12 7 652 
921

04

SPACER BOLT 
11 12 7 652 
915

05
M6x47,9

Page 17 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

CYLINDER HEAD COVER

2000

Part Description Part # Index From To Info

CYLINDER HEAD 
11 12 7 652 
884

01

VALVE GUIDE INLET 
11 12 7 652 
977

02

VALVE GUIDE 
EXHAUST

11 12 7 652 
978

03

CYL.HEAD GASKET 
11 12 7 652 
944

04

COLLAR SCREW 
11 12 7 654 
009

05   M8x53,5 

HEX NUT 
07 11 9 915 
558

06   M10 

STUD
11 12 7 652 
914

07   M8x23/20 

SUPPORTING BRACKET 
11 12 7 652 
868

08

SCREW FILLISTER 
HEAD

07 11 9 919 
629

09   M6X45 

FLAT WASHER 
23 00 2 343 
261

10   6,2X12X1 

DOWEL
11 11 7 651 
407

11   8,4x14 

CYLINDER HEAD BOLT 
07 12 9 902 
342

12   M8x20 

INTAKE MANIFOLD 
11 61 2 345 
228

13

SCREW
07 12 9 902 
608

14
  M6x12 
Masse

CABLE COVERING 
11 14 2 343 
571

15   silber 

TORX BOLT 
07 12 9 902 
391

16   M5x20-Z1 

Page 18 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

CYLINDER HEAD



2000

Part Description Part # Index From To Info

CYLINDER WITH 
PISTON

11 11 7 652 
877

01

PIN
11 11 2 343 
223

02   5X10 

TORX BOLT 
07 12 9 903 
262

03
M6x30

GASKET
11 11 2 343 
022

04

Page 19 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

CYLINDER WITH PISTON

2000

Part Description Part # Index From To Info

ENGINE
HOUSING

11 11 7 652 
976

01

ROLL PIN 
11 11 2 343 
233

02
M8X12

LOCKBOLT
11 11 7 652 
971

03   M6x1 

BUSH
11 11 2 343 
013

04

PIN
11 11 2 343 
223

05   5X10 

BEARING SHELL 
11 11 7 657 
913

06

BEARING SHELL 
11 11 7 657 
912

07

DOWEL PIN 
11 11 2 343 
234

08   10 

TORX BOLT 
07 12 9 902 
365

09
M6x45

Page 20 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

ENGINE HOUSING MOUNTING PARTS



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

G
A

SK
E

T
11

 1
1 

7 
65

2 
94

7
01

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
26

1
02

  M
6x

75
 

ID
L

E
 S

W
IT

C
H

 
11

 1
1 

7 
65

2 
87

0
03

  M
10

 

ST
U

D
11

 1
1 

7 
65

2 
94

0
04

  M
10

x2
23

 

V
A

L
V

E
 G

U
ID

E
 

11
 1

1 
2 

34
3 

00
6

05

SC
R

E
W

 P
L

U
G

, V
A

L
V

E
 

11
 4

2 
7 

65
2 

96
8

06
  M

12
x1

 

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
36

5
07

  M
6x

45
 

D
R

U
C

K
FE

D
E

R
 D

R
U

C
K

H
A

L
T

E
V

E
N

T
IL

 
11

 1
1 

2 
34

3 
00

7
08

C
O

M
PR

E
SS

IO
N

 S
PR

IN
G

, N
O

N
-R

E
T

U
R

N
 

V
A

L
V

E
11

 1
1 

7 
65

2 
91

1
09

PI
N

11
 1

1 
2 

34
3 

00
8

10

C
O

N
ST

A
N

T
 P

R
E

SS
U

R
E

 V
A

L
V

E
 

11
 1

1 
2 

34
3 

00
9

11

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

11
 1

1 
2 

34
3 

01
7

12
17

X
47

X
14

W
E

L
L

E
N

D
IC

H
T

R
IN

G
 A

N
 A

U
SG

L
E

IC
H

SW
E

L
L

E
 

11
 1

1 
2 

34
3 

01
9

13
  1

5X
24

X
7 

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

11
 1

1 
2 

34
3 

01
5

14
25

X
62

X
17

P
a

g
e

 2
1

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

E
N

G
IN

E

E
N

G
IN

E
 H

O
U

S
IN

G
 M

O
U

N
T

IN
G

 P
A

R
T

S

W
E

L
L

E
N

D
IC

H
T

R
IN

G
 A

N
 A

B
T

R
IE

B
SW

E
L

L
E

 
11

 1
1 

2 
34

3 
01

8
15

  2
5X

40
X

7 

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

11
 1

1 
2 

34
3 

01
6

16
25

X
52

X
15

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

11
 1

1 
2 

34
3 

01
4

17
17

X
47

X
14

G
A

SK
E

T
 R

IN
G

 
11

 1
1 

2 
34

3 
01

0
18

  A
8X

13
 

C
Y

L
IN

D
E

R
 H

E
A

D
 B

O
L

T
 

07
 1

2 
9 

90
2 

34
2

19
  M

8x
20

 

P
a

g
e

 2
2

 o
f 

1
3
4



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

E
N

G
IN

E
11

 1
1 

7 
65

7 
91

1
01

SE
A

L
IN

G
 C

O
M

PO
U

N
D

 T
H

R
E

E
 

B
O

N
D

07
 5

8 
9 

06
2 

37
6

02
  1

20
9 

30
M

L
 

G
A

SK
E

T
07

 5
8 

9 
05

6 
03

0
03

  L
O

C
T

IT
E

 6
38

 

G
A

SK
E

T
07

 5
8 

9 
05

6 
03

1
03

  L
O

C
T

IT
E

 2
43

 

M
O

T
O

R
C

Y
C

L
E

 O
IL

 
81

 2
2 

9 
40

7 
68

5
04

  2
0W

-5
0,

 1
 L

 

M
O

T
O

R
C

Y
C

L
E

 O
IL

 
81

 2
2 

9 
40

7 
68

6
04

  5
W

-4
0,

 1
 L

 

G
A

SK
E

T
 S

E
T

 E
N

G
IN

E
 

11
 1

1 
7 

65
2 

98
5

05

R
E

PA
IR

 S
E

T
 I

N
SP

E
C

T
IO

N
 

11
 1

1 
7 

65
8 

31
1

06
  F

65
0G

S/
G

S-
D

ak
ar

P
a

g
e

 2
3

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

E
N

G
IN

E

E
N

G
IN

E
2000

Part Description Part # Index From To Info

GEAR WHEEL 
11 41 2 343 
110

01   31 Z 

THRUST
WASHER

11 41 7 652 
892

02
14,2/25/1,2

LOCK RING 
07 11 9 934 
072

03   14X1 

Page 24 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

INTERMEDIATE WHEEL, OIL PUMP



2000

Part Description Part # Index From To Info

LEFT ENGINE HOUSING 
COVER

11 14 7 652 
863

01

GASKET
11 14 7 652 
946

02

NEEDLE SLEEVE 
11 14 2 343 
036

03   8X12X8 

NEEDLE SLEEVE 
11 14 2 343 
037

04
12X16X10

SHAFT SEAL 
11 14 2 343 
038

05   12X28X7 

TORX BOLT 
07 12 9 903 
262

06   M6x30 

GASKET RING 
11 14 2 343 
240

07   A6X10 

TORX BOLT 
07 12 9 903 
261

08   M6x75 

Page 25 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

LEFT ENGINE HOUSING COVER

2000

Part Description Part # Index From To Info

OIL CARRIER 
11 43 2 345 
224

01

HEAT RESISTANT 
PLATE

11 43 2 345 
825

02

WAVE WASHER 
11 43 2 345 
865

03   ZNS 

PROFILE-GASKET
11 43 2 345 
828

04

O-RING
11 43 2 345 
827

05   30x2,8 

OIL FILTER COVER 
11 43 2 343 
547

06

RUBBER GROMMET 
13 71 2 343 
569

07

OIL HOSE INLET 
11 43 7 654 
410

08

OIL RETURN HOSE 
11 43 7 654 
412

09

MUFFLER CLAMP 
11 43 7 651 
942

10   D=21/12 

VENT HOSE 
11 43 2 345 
866

11

HOSE CLAMP 
64 12 1 378 
285

12   66/100 

GASKET RING 
07 11 9 963 
041

13   A8X11,5 

SCREW FILLISTER 
HEAD

07 11 9 901 
024

14   M8X25 

FUSE
07 12 9 901 
542

15   12 

FLAT WASHER 
11 43 2 343 
573

16

CLAMP
17 22 1 342 
708

17
  FBS 
19/12

SPACER BUSHING 
13 71 7 655 
773

18

FLAT WASHER 
07 11 9 936 
440

19   6,4 

TORX SCREW 
07 12 9 902 
253

20
  M6x35-
Z3

LEFT AIR DUCT 
46 63 2 350 
068

21 Page 26 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

LUBRICATION SYST., OIL TANK



CIRCLIP
51 41 8 144 
600

22   D=4MM 

OIL LEVEL INDICATOR 
11 11 7 661 
648

23

Page 27 of 134

2000

Part Description Part # Index From To Info

OIL PIPE 
OUTLET

11 43 2 343 
549

01

GASKET RING 
07 11 9 963 
276

02
  A16X22-
CU

HOLLOW BOLT 
07 11 9 900 
927

03

OIL PIPE INLET 
11 43 2 343 
548

04

TORX BOLT 
07 12 9 902 
329

05   M5x16 

CLAMP
17 22 1 342 
708

06   FBS 19/12 

Page 28 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

LUBRICATION SYST., PIPES



2000

Part Description Part # Index From To Info

OIL FILTER COVER 
11 42 7 652 
857

01

OIL FILTER INSERT 
11 41 2 343 
452

02

O-RING
11 41 7 654 
013

03
59,52x2,62

TORX BOLT 
07 12 9 902 
357

04   M6x20 

OIL PRESSURE 
SWITCH

12 63 2 343 
441

05

Page 29 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

OIL FILTER FOR CATALYST

2000

Part Description Part # Index From To Info

ROLL PIN 
11 41 2 343 
105

01   4X15,8 

SHAFT, SUCTION SIDE 
11 41 7 652 
910

02

SHAFT, PRESSURE SIDE 
11 41 7 652 
909

03

LOCK RING 
11 41 2 343 
458

04

SET ROTOR, SUCTION SIDE 
11 41 7 652 
928

05

SET ROTOR, PRESSURE 
SIDE

11 41 7 652 
927

06

OIL PUMP COVER 
11 41 2 343 
106

07

GEAR WHEEL 
11 41 2 343 
109

08   25 

ROLL PIN 
11 41 2 343 
108

09   4X29,8 

THRUST WASHER 
11 41 2 343 
107

10   10,1X17X1 

TORX BOLT 
11 41 7 654 
012

11   M5x16 

OIL STRAINER 
11 41 2 343 
114

12

STRAINER PLATE 
11 41 7 652 
858

13

SCREW
11 41 2 343 
116

14   M5X16 

SCREW PLUG 
11 41 7 652 
939

15   M24x2 

GASKET RING 
11 41 7 652 
949

16
  24x30x1,5 /
CU

Page 30 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

SINGLE PARTS F OIL PUMP



2000

Part Description Part # Index From To Info

INLET CAMSHAFT 
11 31 7 650 
977

01

CAMSHAFT EXHAUST 
11 31 7 650 
978

02

CAMSHAFT
SPROCKET

11 31 7 652 
936

03   32 Z 

TORX BOLT 
11 31 7 654 
011

04   M10x30 

TIMING CHAIN 
11 31 2 343 
084

05

GUIDE RAIL 
11 31 7 652 
907

06

CHAIN TENSIONER 
11 31 7 652 
906

07

HEX BOLT 
11 31 2 343 
245

08
M18X1,5X10

GASKET RING 
11 31 2 343 
091

09   18,2X24X1 

CHAIN TENSIONER 
11 31 2 343 
090

10

SCREW
11 31 2 343 
086

11   M6 

BOW
11 31 7 652 
908

12

SPACER BOLT 
11 31 2 343 
089

13   M6x16 

BALANCE WEIGHT 
11 31 7 652 
894

14

ROLL PIN 
11 31 2 343 
096

15   5X23,8 

COMPRESSION
SPRING

11 31 2 343 
097

16

Page 31 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

TIMING GEAR - CAM SHAFT/CHAIN DRIVE

2000

Part Description Part # Index From To Info

INTAKE VALVE 
11 34 7 652 
924

01
D=36MM

EXHAUST VALVE 
11 34 7 652 
925

02
D=31MM

VALVE SEAL 
RING

11 34 1 340 
848

03   D=5 

THRUST WASHER 
11 34 7 652 
926

04

VALVE SPRING 
11 34 7 652 
913

05

VALVE COLLET 
11 34 7 652 
969

06

SPRING POCKET 
11 34 7 652 
893

07

VALVE LIFTER 
11 32 1 460 
144

08

SPACER
11 32 1 460 
147

09   2,00MM 

SPACER
11 32 1 460 
148

09   2,05MM 

SPACER
11 32 1 460 
149

09   2,10MM 

SPACER
11 32 1 460 
150

09   2,15MM 

SPACER
11 32 1 460 
151

09   2,20MM 

SPACER
11 32 1 460 
152

09   2,25MM 

SPACER
11 32 1 460 
153

09   2,30MM 

SPACER
11 32 1 460 
154

09   2,35MM 

SPACER
11 32 1 460 
155

09   2,40MM 

SPACER
11 32 1 460 
156

09   2,45MM 

SPACER
11 32 1 460 
157

09   2,50MM 

Page 32 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

TIMING GEAR - INTAKE VALVE/EXHAUST VALVE



SPACER
11 32 1 460 
158

09   2,55MM 

SPACER
11 32 1 460 
159

09   2,60MM 

SPACER
11 32 1 460 
160

09   2,65MM 

SPACER
11 32 1 460 
161

09   2,70MM 

SPACER
11 32 1 460 
163

09   2,80MM 

SPACER
11 32 1 460 
164

09   2,85MM 

SPACER
11 32 1 460 
165

09   2,90MM 

SPACER
11 32 1 460 
166

09   2,95MM 

SPACER
11 32 1 460 
167

09   3,00MM 

Page 33 of 134

2000

Part Description Part # Index From To Info

UNDERRIDE
PROTECTION

51 47 2 346 
395

01

UNDERRIDE
PROTECTION

51 47 7 655 
605

01

GROMMET
46 63 1 451 
277

02

BASE
46 63 1 451 
278

03

BUSH
46 63 1 451 
275

04

FLAT WASHER 
46 63 1 451 
276

05

TORX BOLT 
07 12 9 902 
769

06
M6x25

Page 34 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

UNDERRIDE PROTECTION



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

H
O

U
SI

N
G

, W
A

T
E

R
 P

U
M

P 
11

 5
1 

7 
65

2 
86

2
01

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
26

2
02

  M
6x

30
 

G
A

SK
E

T
 R

IN
G

 
11

 1
4 

2 
34

3 
24

0
03

  A
6X

10
 

G
A

SK
E

T
07

 5
8 

9 
05

6 
03

1
04

  L
O

C
T

IT
E

 2
43

 

G
A

SK
E

T
11

 5
1 

7 
65

2 
95

0
05

SE
T

 O
F 

W
A

T
E

R
 P

U
M

P 
SH

A
FT

S 
11

 5
1 

2 
34

3 
45

1
06

  W
E

L
L

E
/

D
IC

H
T

R
IN

G

T
H

R
U

ST
 W

A
SH

E
R

 
11

 4
1 

2 
34

3 
10

7
07

  1
0,

1X
17

X
1 

R
O

L
L

 P
IN

 
11

 5
1 

2 
34

3 
12

7
08

  4
X

19
,8

 

PI
N

IO
N

11
 5

1 
7 

65
2 

90
5

09
  1

5 
Z

 

H
O

SE
 C

L
A

M
P 

11
 5

1 
7 

65
2 

92
2

10
  D

=
24

,5
M

M
 

G
R

E
A

SE
 F

O
R

 W
H

E
E

L
 

B
E

A
R

IN
G

S
83

 2
3 

9 
40

7 
84

5
11

  R
E

T
IN

A
X

 E
P 

2 

P
a

g
e

 3
5

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

E
N

G
IN

E

W
A

T
E

R
 P

U
M

P
2000

Part Description Part # Index From To Info

IGNITION
TUBING

12 13 2 346 
572

01

IGNITION COIL 
12 13 2 346 
570

02

BRACKET
12 13 2 346 
577

03

TORX BOLT 
07 12 9 902 
357

04   M6x20 

SCREW
07 12 9 901 
430

05
  M6X10-8.8-
ZNS

SPARK PLUG 
12 12 2 343 
144

06   12 NGK D8EA 

Page 36 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE - ELECTRICS

IGNITION SYSTEM



2000

Part Description Part # Index From To Info

STARTER
12 41 2 343 
511

01

REPAIR KIT, CARBON BRUSH 
SET

12 41 2 343 
512

02

O-RING
12 41 2 343 
253

03
62X1,5

TORX BOLT 
07 12 9 903 
262

04
M6x30

PROTECTION CAP 
12 41 1 459 
411

05

SELF-LOCKING HEX NUT 
07 12 9 946 
350

06   M6 

Page 37 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE - ELECTRICS

STARTER

2000

Part Description Part # Index From To Info

MAGNETO GENERATOR 
12 11 7 652 
964

01

SCREW FILLISTER 
HEAD

07 11 9 919 
939

02   M8X16 

PULSE GENERATOR 
12 11 7 652 
904

03

FREE WHEEL 
12 11 7 657 
177

04

FREE WHEEL HOUSING 
12 11 7 652 
871

05

BRACKET INNER 
11 10 7 652 
923

06

HEX NUT 
12 11 2 343 
313

07   M22X1,5 

LOCK RING 
12 11 2 343 
250

08   22 

WOODRUFF KEY 
11 27 2 343 
243

09   4X5 

SCREW FILLISTER 
HEAD

11 11 2 343 
237

10   M6X35 

FREE WHEEL 
12 11 2 343 
294

11

GEAR WHEEL 
12 11 2 343 
138

12   Z=24 

SPACER SLEEVE 
12 11 7 652 
918

13
10x13x12,2

THRUST WASHER 
11 41 2 343 
107

14
10,1X17X1

GEAR WHEEL 
12 11 2 343 
139

15   11/52 Z 

SCREW
11 41 2 343 
116

16   M5X16 

Page 38 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE

STARTER



P
a

g
e

 3
9

 o
f 

1
3
4

2000

Part Description Part # Index From To Info

WATER HOSE 
11 51 7 652 
875

01

ANGLE CONNECTOR 
11 12 7 652 
876

02

DOUBLE TEMPERATURE 
SWITCH

13 62 1 703 
993

03

TORX BOLT 
07 12 9 902 
329

04   M5x16 

FLAT WASHER 
07 11 9 931 
029

05   5,3 

SPACER SLEEVE, RIGHT 
11 12 7 652 
917

06   5,2/7/6,5MM 

GASKET RING 
11 12 7 652 
951

07
21x3,5x1,5MM

COOLING WATER HOSE 
17 12 2 345 
243

08   links 

COOLING WATER HOSE 
17 12 2 345 
242

09   rechts 

COOLING WATER HOSE 
17 12 2 345 
240

10   rücklauf 

HOSE CLAMP 
07 12 9 952 
111

11   L23-29 

VENT SCREW 
11 12 7 652 
705

12   SW 11 

Page 40 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE - LIQUID COOLING

RADIATOR HOSES/TEMPERATURE SENSOR



2000

Part Description Part # Index From To Info

EXPANSION TANK 
17 11 7 653 
376

01

COVER
17 11 1 465 
286

02

CYLINDER HEAD 
BOLT

07 12 9 902 
330

03
  M6x16-
Z1

CLAMP
17 11 7 654 
408

04
  13-
14MM

VENTILATION HOSE 
17 11 2 343 
590

05

PROTECTIVE HOSE 
13 53 7 654 
598

06

GROMMET
46 63 1 451 
277

07

Page 41 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE - LIQUID COOLING

RADIATOR

2000

Missing jpg file

Part Description Part # Index From To Info

RADIATOR
17 11 7 652 
234

01

THERMOSTAT
17 11 1 464 
985

02

FIXING CLAMP 
17 11 1 464 
991

03

O-RING
17 11 1 464 
984

04
  36X4 
EPDM

COVER
17 11 7 653 
667

05

SEALING COVER 
17 11 1 464 
983

06

CLAMP
17 11 7 654 
408

07   13-14MM 

CLAMP
17 11 7 659 
618

07
NW=14MM

VENTILATION
HOSE

17 11 2 343 
590

08

PROTECTIVE HOSE 
13 53 7 654 
598

09

GROMMET
46 63 1 451 
277

10

BASE
46 63 1 451 
278

11

BUSH
46 63 1 451 
275

12

NUT HOLDER 
46 63 1 455 
425

13

CAGE NUT 
07 12 9 901 
419

14   M6 

LEFT AIR DUCT 
17 11 2 343 
553

15

RIGHT AIR DUCT 
17 11 2 343 
554

16

SCREW
07 12 9 902 
771

17   M6x16-Z2 

Page 42 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

ENGINE - LIQUID COOLING

RADIATOR/AIR DUCT



2000

CAR TOOL

Part Description Part # Index From To Info

CAR TOOL 
71 11 7 650 
988

01

OPEN END SPANNER 
71 11 1 112 
893

02   8-10 

SCREWDRIVER
07 11 9 906 
030

03

SOCKET WRENCH/TORX 
71 11 2 347 
278

04
  ISA-25/
M5

SOCKET WRENCH/TORX 
71 11 2 328 
872

05   30 

TORX WRENCH 
06 32 7 659 
018

06   45 

OPEN-ENDED WRENCH 
71 11 1 237 
846

07   24 

TOOL BAG 
71 11 2 345 
460

08

OPEN END SPANNER 
06 32 7 659 
019

09   14x19 

SPARK PLUG WRENCH 
06 32 7 659 
061

10

SCREWDRIVER F PHILLIPS 
SCREW

06 32 7 659 
020

11

SCREWDRIVER
71 11 1 179 
629

12

TORX WRENCH 
52 53 7 650 
966

13   40 

FUSE
61 13 1 370 
987

14   7,5A 

FUSE
61 13 1 386 
848

14   20A 

Page 43 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

EQUIPMENT PARTS

2000

EXHAUST ASSY

Part Description Part # Index From To Info

CATALYZER/REAR SILENCER 
18 12 2 343 
581

01

COVERING LEFT 
18 12 2 343 
583

02

COVER
18 12 7 650 
992

03

CLAMP
18 12 2 345 
848

04

REAR MUFFLER RIGHT 
18 12 2 343 
582

05

COVERING RIGHT 
18 12 2 343 
584

06

SCREW
18 11 2 345 
087

07   M6X16 

INSULATING WASHER 
18 11 2 345 
072

08

EXHAUST MANIFOLD 
18 11 2 345 
851

09

EXHAUST PIPE NUT 
18 21 1 341 
324

10

STUD
11 12 7 652 
914

11   M8x23/20 

EXHAUST GASKET 
18 11 2 343 
587

12

REGULATING LAMBDA 
PROBE

11 78 1 247 
406

13   L=370MM 

PROTECTIVE COVER 
46 53 7 657 
431

14

FLAT WASHER 
07 11 9 931 
019

15   A8,4 

FILLISTER HEAD SCREW 
34 11 2 330 
619

16   M 8x20 

FILLISTER HEAD SCREW 
34 11 2 332 
329

17
  M8X25-10.9 
ZNS

Page 44 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

EXHAUST ASSY



20
00

M
is

si
ng

 jp
g 

fi
le

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

L
IC

E
N

C
E

 P
L

A
T

E
 

A
D

A
PT

O
R

46
 6

2 
7 

65
2 

11
8

01

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
32

9
02

  M
5x

16
 

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
93

6 
43

9
03

  5
,3

 

H
E

X
 N

U
T

 
07

 1
2 

9 
90

2 
38

8
04

  A
M

5-
8-

Z
N

S

P
a

g
e

 4
5

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

A
D

A
P

T
E

R
, L

IC
E

N
C

E
 P

LA
T

E
 S

U
P

P
O

R
T

2000

Part Description Part # Index From To Info

INTERIOR BAG F TOP 
CASE

71 60 7 657 
392

01
F650GS

Page 46 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

BAG FOR TOP CASE



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

FA
IR

IN
G

 B
R

A
C

K
E

T
 

46
 6

3 
2 

34
6 

39
9

01

FA
IR

IN
G

 B
R

A
C

K
E

T
 

46
 6

3 
7 

65
5 

83
8

01

R
U

B
B

E
R

 G
R

O
M

M
E

T
 

46
 6

3 
1 

45
3 

14
4

02

PL
U

G
 C

O
N

N
E

C
T

IO
N

 B
R

A
C

K
E

T
 F

 W
IR

IN
G

 
SE

T
61

 1
3 

8 
36

5 
53

6
03

R
U

B
B

E
R

 G
R

O
M

M
E

T
 

31
 4

2 
1 

23
2 

24
4

04

PL
U

G
-I

N
 C

O
N

N
E

C
T

IO
N

 B
R

A
C

K
E

T
 

61
 1

3 
7 

65
2 

62
2

05

SC
R

E
W

07
 1

2 
9 

90
2 

79
8

06
M

8x
30

P
a

g
e

 4
7

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

B
R

A
C

K
E

T
 F

 C
O

C
K

P
IT

 T
R

IM
 P

A
N

E
L

2000

Part Description Part # Index From To Info

CASE LEFT 
71 60 7 661 
765

01
  F650GS/GS-
Dakar

CASE RIGHT 
71 60 7 661 
766

01
  F650GS/GS-
Dakar

INTERIOR BAG F CASE 
71 60 7 653 
339

02
  F650GS/GS-
Dakar

SIDE MARKER 
63 14 1 459 
995

03   ROT 

LOCK CYLINDER 
51 25 2 313 
282

04

LOCK (WITH KEY CODE) 
51 25 2 313 
283

04

SET OF LOCKS 
51 25 7 660 
860

04

GENERAL KEY (BLANK) 
51 25 2 313 
298

05   Reserve 

GENERAL KEY (CODE) 
51 25 9 062 
811

05

GENERAL KEY (BLANK) 
51 25 2 313 
229

06   mit Knopf 

GENERAL KEY (CODE) 
51 25 9 062 
812

06

REPAIR KIT LOCK 
CYLINDER

51 25 2 337 
269

07

ADAPTER
71 60 7 661 
005

08   us 

Page 48 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

CASE, VARIABLE



2000

Part Description Part # Index From To Info

ENGINE PROTECTION BAR 
SET

71 60 7 653 
858

01

ENGINE PROTECTION BAR 
71 60 7 653 
859

02

HEX BOLT 
07 11 9 900 
265

03
  M8X70-
Z1

FLAT WASHER 
07 11 9 931 
019

04   A8,4 

SELF-LOCKING HEX NUT 
07 12 9 964 
675

05   M8 

HEX BOLT WITH WASHER 
07 11 9 901 
973

06
  M6x35-
Z1

Page 49 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

ENGINE PROTECTION BAR

2000

Part Description Part # Index From To Info

ENGINE SUPPORT 
46 51 7 650 
212

01   silber 

HEX BOLT 
07 11 9 901 
797

02   M8X60 

SCREW FILLISTER 
HEAD

07 11 9 900 
528

03
M10X110

SCREW FILLISTER 
HEAD

07 11 9 901 
111

04   M10X95 

FLAT WASHER 
07 11 9 931 
020

05   A10,5 

FLAT WASHER 
07 11 9 931 
019

06   A8,4 

SELF-LOCKING HEX 
NUT

07 12 9 964 
675

07   M8 

SELF-LOCKING HEX 
NUT

07 12 9 964 
676

08   M10 

Page 50 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

ENGINE SUPPORT



20
00

M
is

si
ng

 jp
g 

fi
le P

a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

L
IC

E
N

C
E

 P
L

A
T

E
 S

U
PP

O
R

T
 

46
 6

2 
7 

65
5 

88
7

01
  F

65
0G

S 
D

ak
ar

E
X

T
E

N
SI

O
N

 L
IC

E
N

SE
-P

L
A

T
E

 
C

A
R

R
IE

R
46

 6
2 

7 
65

5 
71

9
02

  F
65

0G
S 

D
ak

ar

B
O

D
Y

 N
U

T
 

61
 1

3 
1 

37
2 

03
3

03
  M

5 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
46

 6
3 

2 
32

5 
99

8
04

  M
5X

16
 

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
46

8
05

  M
5x

16
 

P
a

g
e

 5
1

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

E
X

T
E

N
S

IO
N

 L
IC

E
N

S
E

-P
LA

T
E

 C
A

R
R

IE
R

2000

Part Description Part # Index From To Info

FOOTPEG PLATE LEFT 
46 71 7 650 
293

01   vorne 

FOOTPEG PLATE RIGHT 
46 71 7 650 
294

01   vorne 

FOOTREST RUBBER 
46 71 1 242 
109

02

LEFT FOOTREST 
46 71 7 654 
663

03   vorne 

RIGHT FOOTREST 
46 71 7 654 
664

03   vorne 

PIN
07 11 9 902 
186

04

SPRING
46 71 1 242 
020

05

SPACER TUBE 
46 71 1 242 
019

06

FLAT WASHER 
07 11 9 931 
019

07   A8,4 

SPLIT PIN 
07 11 9 945 
076

08   2X16 

FLAT WASHER 
07 11 9 931 
019

09   A8,4 

FILLISTER HEAD 
SCREW

34 11 2 330 
619

10
  M 
8x20

STOP BUFFER 
46 53 7 650 
674

11   links 

Page 52 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

FOOTPEG PLATE/FRONT FOOTPEG



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

FR
A

M
E

 L
O

W
E

R
 P

A
R

T
 

46
 5

3 
7 

65
0 

68
2

01

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
93

1 
01

9
02

  A
8,

4 

H
E

X
 B

O
L

T
 

07
 1

1 
9 

90
3 

28
9

03
  M

8X
22

0 

H
E

X
 B

O
L

T
 

07
 1

1 
9 

90
1 

89
3

04
  M

8x
11

0-
8.

8

PL
U

G
 C

O
N

N
E

C
T

IO
N

 B
R

A
C

K
E

T
 F

 W
IR

IN
G

 
SE

T
61

 1
3 

8 
36

5 
53

6
05

PL
U

G
-I

N
 C

O
N

N
E

C
T

IO
N

 B
R

A
C

K
E

T
 

12
 5

2 
1 

74
1 

16
9

06

N
U

T
 H

O
L

D
E

R
 

61
 2

1 
1 

36
6 

38
9

07
  M

6 

P
a

g
e

 5
3

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

F
R

A
M

E
 L

O
W

E
R

 P
A

R
T

2000

Part Description Part # Index From To Info

FRAME
46 51 7 655 
736

01
  F650GS 
Dakar

BLIND PLUG 
46 51 7 650 
968

02

GROMMET
46 63 1 451 
277

03

BASE
46 63 1 451 
278

04

COUNTER NUT 
46 51 7 652 
156

05

SLEEVE
46 51 7 652 
158

06

REINFORCEMENT
46 51 7 652 
153

07

SCREW
07 12 9 902 
554

08   M10X55 

FLAT WASHER 
07 11 9 931 
020

09   A10,5 

FRAME SECTION TOP 
52 53 7 654 
796

10   US 

SCREW
07 12 9 903 
375

11
  M6x20-Z2-
8.8

HOLDER FOR CABLE TIE 
61 13 7 651 
632

12   natur 

BRACKET BRAKE PIPE 
RIGHT

34 32 7 654 
660

13

RIVETED NUT 
46 51 2 331 
720

14   M6 

RUBBER MOUNTING 
61 21 2 305 
050

15

DISTANCE RUBBER 
16 11 2 350 
066

16

Page 54 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

FRAME



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

H
A

N
D

L
E

 W
IT

H
 L

U
G

G
A

G
E

 S
U

PP
O

R
T

 L
E

FT
 

46
 5

4 
2 

34
6 

38
1

01
  s

ilb
er

 

H
A

N
D

L
E

 W
IT

H
 L

U
G

G
A

G
E

 S
U

PP
O

R
T

 
R

IG
H

T
46

 5
4 

2 
34

6 
38

2
01

  s
ilb

er
 

SC
R

E
W

07
 1

2 
9 

90
3 

37
5

02
  M

6x
20

-Z
2-

8.
8

SC
R

E
W

07
 1

2 
9 

90
2 

77
1

03
  M

6x
16

-Z
2 

C
Y

L
IN

D
E

R
 H

E
A

D
 B

O
L

T
 

07
 1

2 
9 

90
2 

33
0

04
  M

6x
16

-Z
1 

C
O

V
E

R
 F

 L
U

G
G

A
G

E
 S

U
PP

O
R

T
 

46
 5

4 
2 

34
6 

38
3

05

B
A

D
G

E
36

 1
3 

1 
18

1 
08

2
06

  D
=

45
M

M
 

L
O

C
K

 W
IT

H
 K

E
Y

 
51

 2
5 

2 
31

3 
28

4
07

L
O

C
K

 (
W

IT
H

 K
E

Y
 C

O
D

E
) 

51
 2

5 
2 

31
3 

28
5

07

C
A

T
C

H
46

 6
3 

2 
31

3 
93

8
08

A
N

T
I 

R
A

T
T

L
E

 P
IN

 
07

 1
1 

9 
94

1 
41

7
09

  2
,5

X
18

 

E
N

D
 C

O
V

E
R

 
46

 5
4 

2 
35

0 
07

7
10

G
R

O
M

M
E

T
46

 5
4 

7 
65

1 
03

3
11

  l
in

ks
 

G
R

O
M

M
E

T
46

 5
4 

7 
65

1 
03

4
11

  r
ec

ht
s 

P
a

g
e

 5
5

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

H
A

N
D

LE
 W

IT
H

 L
U

G
G

A
G

E
 S

U
P

P
O

R
T

2000

Part Description Part # Index From To Info

TRIM PANEL LEFT 
46 63 7 660 
011

01
auraweiss

TRIM PANEL RIGHT 
46 63 7 660 
012

01
auraweiss

GRID WITH PLAQUE SUPPORT, 
LEFT

46 63 7 652 
671

02   genarbt 

GRID WITH BADGE SUPPORT, 
RIGHT

46 63 7 652 
672

02   genarbt 

OVAL HEAD SCREW WITH WASHER 
51 45 8 181 
514

03   E4X12 

BADGE
51 14 8 164 
924

04

GROMMET
46 63 7 651 
035

05   links 

FILLISTER HEAD SCREW 
06 32 7 651 
212

06   M5x16 

PLUG-IN NUT 
46 63 7 651 
465

07   M5 

Page 56 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

LATERAL FAIRING



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

R
E

A
R

 M
U

D
G

U
A

R
D

, F
R

O
N

T
 P

A
R

T
 

46
 6

2 
2 

35
0 

07
0

01
  S

ch
w

ar
z 

R
E

A
R

 M
U

D
G

U
A

R
D

, R
E

A
R

 P
A

R
T

 
46

 6
2 

2 
34

6 
38

9
02

  S
ch

w
ar

z 

SC
R

E
W

07
 1

2 
9 

90
2 

77
1

03
  M

6x
16

-Z
2 

L
IC

E
N

C
E

 P
L

A
T

E
 S

U
PP

O
R

T
 

46
 6

2 
7 

65
5 

88
7

04
  F

65
0G

S 
D

ak
ar

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
46

8
05

  M
5x

16
 

B
O

D
Y

 N
U

T
 

61
 1

3 
1 

37
2 

03
3

06
  M

5 

W
H

E
E

L
 C

O
V

E
R

S 
46

 6
2 

2 
34

6 
38

6
07

  s
ch

w
ar

z 

B
R

A
C

K
E

T
, W

H
E

E
L

 C
O

V
E

R
, B

O
T

T
O

M
 

R
IG

H
T

46
 6

2 
7 

65
1 

44
6

08
  s

ch
w

ar
z 

B
R

A
C

K
E

T
, W

H
E

E
L

 C
O

V
E

R
, B

O
T

T
O

M
 L

E
FT

 
46

 6
2 

2 
34

6 
39

1
09

  s
ch

w
ar

z 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
06

 3
2 

7 
65

1 
20

4
10

  M
6x

16
 

PL
U

G
-I

N
 N

U
T

 
46

 6
3 

7 
65

1 
46

5
11

  M
5 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
06

 3
2 

7 
65

7 
94

9
12

  M
5x

16
M

K
 

P
a

g
e

 5
7

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

LI
C

E
N

C
E

 P
LA

T
E

 C
A

R
R

IE
R

 O
N

 R
E

A
R

 M
U

D
G

U
A

R
D

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

FR
O

N
T

 W
H

E
E

L
 M

U
D

G
U

A
R

D
/F

R
O

N
T

 
46

 6
1 

7 
65

4 
58

6
01

  a
ur

aw
ei

ss
 

M
U

D
G

U
A

R
D

 E
X

T
E

N
SI

O
N

 F
R

O
N

T
 

46
 6

1 
7 

65
5 

71
7

02
  F

65
0G

S 
D

ak
ar

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
46

 6
3 

2 
32

5 
99

8
03

  M
5X

16
 

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
93

6 
43

9
04

  5
,3

 

H
E

X
 N

U
T

 
07

 1
1 

9 
90

2 
73

8
05

  M
5-

8-
Z

N
FE

 

M
U

D
G

U
A

R
D

 B
O

T
T

O
M

 P
A

R
T

, F
R

O
N

T
 

W
H

E
E

L
46

 6
1 

7 
65

5 
88

6
06

M
U

D
G

U
A

R
D

 E
X

T
E

N
SI

O
N

 R
E

A
R

 
46

 6
1 

7 
65

5 
71

8
07

  F
65

0G
S 

D
ak

ar

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
46

 6
3 

2 
32

5 
99

8
08

  M
5X

16
 

PL
U

G
-I

N
 N

U
T

 
46

 6
3 

7 
65

1 
46

5
09

  M
5 

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
45

2
10

  M
6x

16
-Z

2 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
06

 3
2 

7 
65

1 
21

2
11

  M
5x

16
 

B
O

D
Y

 N
U

T
 

61
 1

3 
1 

37
2 

03
3

12
  M

5 

P
a

g
e

 5
8

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

M
U

D
G

U
A

R
D

 E
X

T
E

N
S

IO
N

 F
R

O
N

T



2000

Part Description Part # Index From To Info

BUSHING
46 71 2 310 
401

01

SPACER LEFT 
46 71 2 310 
871

02

DISTANZSTÜCK
RECHTS

46 71 2 310 
872

02

LEFT FOOTREST 
46 71 2 310 
403

03

RIGHT FOOTREST 
46 71 2 310 
404

03

PIN
46 71 1 451 
237

04

FLAT WASHER 
07 11 9 931 
019

05   A8,4 

SPLIT PIN 
07 11 9 945 
076

06
2X16

Page 59 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

REAR FOOTRESTS

2000

Part Description Part # Index From To Info

REAR FRAME 
46 51 2 345 
841

01

FILLISTER HEAD 
SCREW

46 51 7 653 
264

02   M8x25 10.9 ZNS 

FILLISTER HEAD 
SCREW

34 11 2 332 
329

03
  M8X25-10.9 
ZNS

NUT
18 21 1 464 
095

04   M8 

RUBBER MOUNTING 
18 21 1 342 
283

05

Page 60 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

REAR FRAME



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

R
E

T
R

O
FI

T
 K

IT
, T

O
P 

C
A

SE
 

B
R

A
C

K
E

T
71

 6
0 

7 
65

3 
84

0
01

  F
65

0G
S/

G
S-

D
ak

ar

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
48

6
02

  M
6x

30
 

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
90

1 
55

2
03

  8
,4

 

C
A

R
R

IE
R

 P
L

A
T

E
 

71
 6

0 
7 

65
3 

84
5

04

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
50

7
05

  M
6x

16
 

C
A

R
R

IE
R

 P
L

A
T

E
 

71
 6

0 
7 

65
3 

84
2

06

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
76

9
07

  M
6x

25
 

SU
PP

O
R

T
IN

G
 P

L
A

T
E

 
71

 6
0 

7 
65

3 
84

3
08

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
48

7
09

  M
8x

14
 

C
O

V
E

R
 P

L
A

T
E

 
71

 6
0 

7 
65

3 
84

4
10

A
N

T
I 

R
A

T
T

L
E

 P
IN

 
07

 1
1 

9 
94

1 
41

7
11

  2
,5

X
18

 

P
a

g
e

 6
1

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

R
E

T
R

O
F

IT
 K

IT
, T

O
P

 C
A

S
E

 B
R

A
C

K
E

T
2000

Part Description Part # Index From To Info

SET CASE HOLDER 
71 60 7 653 
830

01
  F650GS/GS-
Dakar

LEFT CASE HOLDER 
71 60 7 653 
833

02

RIGHT CASE HOLDER 
71 60 7 653 
834

03

ROD, CASE HOLDER 
71 60 7 653 
835

04

CYLINDER HEAD 
BOLT

07 12 9 902 
330

05   M6x16-Z1 

CYLINDER HEAD 
BOLT

07 12 9 902 
342

06   M8x20 

PIN WITH NUT 
71 60 7 653 
836

07

Page 62 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

SET CASE HOLDER



2000

Part Description Part # Index From To Info

SIDE STAND 
46 53 7 654 
452

01

TENSION SPRING 
46 53 2 345 
275

02

BRACKET
46 53 2 335 
449

03

COUNTERSUNK HEAD 
SCREW

46 53 2 335 
323

04
M10x1,25

BUSH BEARING 
46 53 7 650 
964

05

SIDE STAND SWITCH 
61 31 7 654 
603

06

FLAT WASHER 
07 11 9 900 
537

07   6,4 

LOCK RING 
07 11 9 903 
479

08   6x0,7 

Page 63 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

SIDE STAND

2000

Part Description Part # Index From To Info

RER LEFT LATERAL BODY PART 
46 63 7 657 
259

01   auraweiss 

REAR RIGHT LATERAL BODY 
PART

46 63 7 657 
260

01   auraweiss 

COVERING CAP 
46 63 7 657 
011

02   auraweiss 

STICKER LEFT 
46 63 7 657 
275

03   F650GS 

STICKER RIGHT 
46 63 7 657 
276

03   F650GS 

STICKER LEFT 
46 63 7 652 
727

03
  sw/
titanblau

STICKER RIGHT 
46 63 7 652 
728

03
  sw/
titanblau

BUMP STOP 
18 12 2 345 
117

04

FILLISTER HEAD SCREW 
06 32 7 651 
204

05   M6x16 

Page 64 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

TAIL TRIM



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

T
O

P 
C

A
SE

 W
IT

H
O

U
T

 L
O

C
K

 C
Y

L
IN

D
E

R
 

71
 6

0 
7 

65
3 

84
6

01
  3

1L
 

C
A

P 
L

O
C

K
 W

IT
H

O
U

T
 C

Y
L

IN
D

E
R

 
71

 6
0 

7 
65

4 
34

6
02

SE
T

 O
F 

FI
T

T
IN

G
S 

FO
R

 C
O

V
E

R
 L

O
C

K
 

71
 6

0 
2 

33
7 

17
0

03

SE
T

, C
O

V
E

R
 F

O
R

 T
O

P/
B

O
T

T
O

M
 

71
 6

0 
2 

33
7 

24
0

04

IM
M

O
B

IL
IZ

IN
G

 L
O

C
K

 W
IT

H
O

U
T

 
C

Y
L

IN
D

E
R

71
 6

0 
7 

65
4 

34
7

05

SE
T

 O
F 

R
IV

E
T

S 
FO

R
 I

M
M

O
. L

O
C

K
 A

3.
2X

10
 

71
 6

0 
2 

33
7 

22
9

06

G
A

SK
E

T
71

 6
0 

2 
33

7 
16

9
07

H
IN

G
E

71
 6

0 
2 

33
7 

16
8

08

SC
R

E
W

71
 6

0 
2 

33
7 

17
2

09

C
O

V
E

R
IN

G
 I

N
N

E
R

 
71

 6
0 

2 
33

7 
20

5
10

B
A

D
G

E
52

 5
3 

2 
32

5 
20

1
11

D
=

45

SI
G

N
 F

O
R

 P
A

Y
L

O
A

D
 

46
 5

4 
2 

33
7 

21
7

12

SI
G

N
, M

A
T

E
R

IA
L

 I
D

E
N

T
IF

IE
R

 
71

 6
0 

2 
33

7 
20

6
12

P
a

g
e

 6
5

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
R

A
M

E
 / 

F
A

IR
IN

G

T
O

P
 C

A
S

E

SC
H

L
IE

SS
Z

Y
L

IN
D

E
R

 R
E

PA
R

A
T

U
R

SA
T

Z
 

71
 6

0 
7 

65
8 

46
3

13

SE
T

 O
F 

L
O

C
K

S 
51

 2
5 

7 
66

0 
86

3
14

P
a

g
e

 6
6

 o
f 

1
3
4



2000

Part Description Part # Index From To Info

COCKPIT TRIM PANEL 
46 63 2 346 
396

01
schwarz

COVERING LEFT 
46 63 2 345 
733

02   Silber 

COVERING RIGHT 
46 63 2 345 
734

02   Silber 

SPACER BUSHING 
46 63 7 652 
657

04

PLUG-IN NUT 
46 63 7 651 
209

05   M5 

FILLISTER HEAD 
SCREW

06 32 7 651 
212

06   M5x16 

FILLISTER HEAD 
SCREW

06 32 7 657 
966

07   M5x20 

INSTRUMENTS COVER 
46 63 2 346 
397

08
Schwarz

CLIP
46 63 2 313 
595

09

PLUG-IN NUT 
46 63 7 651 
465

10   M5 

Page 67 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

UPPER TRIM PANEL

2000

Part Description Part # Index From To Info

WINDSHIELD
46 63 7 655 
721

01
  F650GS Dakar 
US

BRACKET
71 60 7 653 
849

02

SLIPSTREAM
DEFLECTOR

46 63 2 346 
398

03   Silber 

PLUG-IN NUT 
46 63 7 651 
209

04   M5 

OVAL HEAD SCREW 
06 32 7 659 
725

05   M5X35 

OVAL HEAD SCREW 
46 63 2 325 
999

06   M5X20 

REINFORCEMENT PLATE 
46 63 7 657 
922

07

BODY NUT 
61 13 1 372 
033

08   M5 

Page 68 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FRAME / FAIRING

WINDSHIELD



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

O
-R

IN
G

13
 6

1 
2 

34
3 

57
6

02
  7

0x
4 

L
A

B
E

L
S,

 C
O

N
T

R
O

L
 U

N
IT

, N
E

W
 

PR
O

G
R

A
M

M
IN

G
13

 6
1 

7 
65

9 
93

8
03

  F
65

0G
S/

G
S 

D
ak

ar

L
A

B
E

L
S,

 C
O

N
T

R
O

L
 U

N
IT

, R
E

PR
O

G
R

A
M

M
IN

G
 

13
 6

1 
7 

65
9 

94
3

03
  F

65
0G

S/
G

S 
D

ak
ar

L
A

B
E

L
S,

 C
O

N
T

R
O

L
 U

N
IT

, N
E

W
 

PR
O

G
R

A
M

M
IN

G
13

 6
1 

7 
65

9 
94

1
03

  F
65

0G
S/

G
S 

D
ak

ar

L
A

B
E

L
S,

 C
O

N
T

R
O

L
 U

N
IT

, R
E

PR
O

G
R

A
M

M
IN

G
 

13
 6

1 
7 

65
9 

94
6

03
  F

65
0G

S/
G

S 
D

ak
ar

P
a

g
e

 6
9

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

P
R

E
P

A
R

A
T

IO
N

 S
Y

S
T

E
M

C
O

N
T

R
O

L 
U

N
IT

, B
M

S
-C

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

B
L

IN
D

 R
IV

E
T

 N
U

T
 

13
 7

1 
7 

65
5 

84
8

01
  M

6 

B
R

A
C

K
E

T
. I

N
T

A
K

E
 S

IL
E

N
C

E
R

 
13

 7
1 

2 
34

3 
56

8
02

R
U

B
B

E
R

 G
R

O
M

M
E

T
 

13
 7

1 
2 

34
3 

56
9

03

M
O

U
N

T
IN

G
 S

C
R

E
W

 
13

 7
1 

2 
34

3 
57

0
04

C
Y

L
IN

D
E

R
 H

E
A

D
 B

O
L

T
 

07
 1

2 
9 

90
2 

33
0

05
  M

6x
16

-Z
1 

C
O

N
N

E
C

T
O

R
13

 7
1 

7 
65

0 
21

9
06

A
N

T
I-

SC
U

FF
IN

G
13

 7
1 

7 
65

5 
89

0
07

C
O

N
N

E
C

T
O

R
13

 7
1 

7 
65

0 
22

0
08

B
L

IN
D

 R
IV

E
T

 N
U

T
 

51
 4

5 
8 

24
4 

97
0

09

PL
U

G
13

 7
1 

7 
65

0 
22

4
10

C
O

N
D

E
N

SA
T

IO
N

 W
A

T
E

R
 O

U
T

L
E

T
 

H
O

SE
13

 7
1 

7 
65

0 
21

8
11

FU
E

L
 H

O
SE

 
16

 1
2 

1 
18

0 
40

9
12

  8
X

13
M

M
 

H
O

SE
 C

L
A

M
P 

13
 7

1 
7 

65
5 

87
5

13
  1

2,
5-

14
,5

M
M

H
O

SE
 C

L
A

M
P 

13
 7

1 
7 

65
5 

87
4

14
  9

-1
0,

5M
M

 
P

a
g

e
 7

0
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

P
R

E
P

A
R

A
T

IO
N

 S
Y

S
T

E
M

IN
T

A
K

E
 M

U
F

F
LE

R
, M

O
U

N
T

IN
G

 P
A

R
T

S



SH
O

C
K

 A
B

SO
R

B
E

R
 

65
 1

0 
6 

90
5 

66
0

15
  M

8 

IN
T

A
K

E
 T

U
B

E
 

13
 7

1 
2 

34
3 

56
6

16

P
a

g
e

 7
1

 o
f 

1
3
4

2000

Part Description Part # Index From To Info

AIR CLEANER HOUSING 
13 71 7 658 
930

01

AIR FILTER ELEMENT 
13 71 2 345 
232

02

FLANGE
13 71 2 343 
579

03

HEX BOLT 
13 71 7 655 
911

04

INTAKE MANIFOLD 
13 71 7 658 
931

05

BASE
46 63 1 451 
278

06

GROMMET
46 63 1 451 
277

07

COUNTERSUNK HEAD 
SCREW

07 11 9 900 
892

08
M6x25

BATTERY TRAY 
13 71 2 343 
578

09

BATTERY HOLD DOWN 
13 71 2 343 
567

10

WELDING NUT 
07 12 9 925 
908

11   M6 

ANTI-SCUFFING
13 71 7 655 
890

12

Page 72 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FUEL PREPARATION SYSTEM

INTAKE SOUND SYSTEM



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

D
R

O
SS

E
L

K
L

A
PP

E
N

G
E

H
Ä

U
SE

 M
IT

 P
O

T
I 

13
 5

4 
7 

65
9 

05
9

01
  U

S 

A
C

C
E

L
E

R
A

T
O

R
 C

A
B

L
E

 
32

 7
3 

7 
66

0 
04

0
--

L
=

13
0m

m

T
H

R
O

T
T

L
E

 V
A

L
V

E
 S

W
IT

C
H

 
13

 6
3 

1 
43

6 
00

0
02

SC
R

E
W

 F
IL

L
IS

T
E

R
 H

E
A

D
 

07
 1

1 
9 

90
2 

16
2

03
  M

4x
12

 

B
R

A
C

K
E

T
 F

O
R

 A
C

C
E

L
E

R
A

T
O

R
 B

O
W

D
E

N
 

C
A

B
L

E
13

 5
4 

7 
65

4 
88

8
04

  3
7 

K
W

 

T
O

R
X

 B
O

L
T

 
13

 5
4 

7 
65

5 
40

5
05

  M
5x

14
 

ID
L

E
 C

O
N

T
R

O
L

 D
E

V
IC

E
 

13
 5

3 
2 

34
5 

86
8

06

O
-R

IN
G

13
 5

4 
7 

65
4 

90
9

07

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
32

9
08

  M
5x

16
 

IN
JE

C
T

IO
N

 N
O

Z
Z

L
E

 S
U

PP
O

R
T

 
13

 5
3 

7 
65

4 
96

2
09

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
39

1
10

  M
5x

20
-

Z
1

IN
JE

C
T

IO
N

 V
A

L
V

E
 

13
 5

4 
7 

65
2 

15
9

11

O
-R

IN
G

13
 6

4 
1 

43
7 

47
4

12
  7

,5
2x

3,
51

 

C
L

A
M

PI
N

G
 S

PR
IN

G
 

13
 5

3 
1 

34
1 

69
7

13

H
O

SE
 C

L
A

M
P 

13
 7

2 
7 

65
4 

86
5

14
  D

=
64

 

P
a

g
e

 7
3

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

P
R

E
P

A
R

A
T

IO
N

 S
Y

S
T

E
M

T
H

R
O

T
T

LE
 H

O
U

S
IN

G
 A

S
S

Y

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

C
A

R
B

O
N

 C
A

N
IS

T
E

R
 

16
 1

3 
2 

34
5 

09
5

01

H
O

L
D

E
R

, A
C

T
IV

A
T

E
D

 C
A

R
B

O
N

 C
O

N
T

A
IN

E
R

 
C

O
V

E
R

16
 1

1 
7 

65
1 

05
4

02

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
32

9
03

  M
5x

16
 

FU
E

L
 H

O
SE

 
16

 1
3 

7 
65

2 
53

5
04

  U
S 

D
=

4,
7M

M

FU
E

L
 H

O
SE

 
16

 1
3 

7 
65

2 
53

6
05

  U
S 

D
=

4,
7M

M

P
a

g
e

 7
4

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

S
U

P
P

LY

A
C

T
IV

A
T

E
D

 C
A

R
B

O
N

 C
O

N
T

A
IN

E
R

/T
U

B
IN

G



2000

Part Description Part # Index From To Info

COVERING FUEL TANK 
46 63 7 656 
007

01
auraweiss

FILLISTER HEAD 
SCREW

06 32 7 651 
212

02   M5x16 

PLUG-IN NUT 
46 63 7 651 
465

03   M5 

GASKET
46 63 7 651 
263

04

Page 75 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FUEL SUPPLY

COVERING FUEL TANK

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

FU
E

L
 F

IL
T

E
R

 W
IT

H
 P

R
E

SS
U

R
E

 
R

E
G

U
L

A
T

O
R

13
 5

3 
2 

34
3 

56
5

01

B
R

A
C

K
E

T
 F

U
E

L
 S

T
R

A
IN

E
R

 
13

 3
2 

1 
74

1 
65

4
02

D
=

55
M

M

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
35

7
03

  M
6x

20
 

H
O

SE
 C

L
A

M
P 

16
 1

2 
1 

17
7 

21
0

04
  1

2,
3-

14
,3

H
O

SE
 C

L
A

M
P 

16
 1

2 
1 

18
0 

23
7

05
  L

10
-1

6 

C
IR

C
L

IP
13

 3
2 

1 
44

0 
34

9
06

  M
6 

PR
O

T
E

C
T

IV
E

 H
O

SE
 

13
 5

3 
7 

65
4 

59
8

07

IN
L

E
T

 F
U

E
L

 H
O

SE
 

13
 5

3 
2 

34
5 

82
9

08

R
E

T
O

U
R

 F
U

E
L

 H
O

SE
 

13
 5

3 
2 

34
5 

83
0

09

FU
E

L
 H

O
SE

 
13

 5
3 

2 
34

5 
22

9
10

P
a

g
e

 7
6

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

S
U

P
P

LY

F
U

E
L 

D
IS

T
R

IB
U

T
O

R
/P

R
E

S
S

U
R

E
 R

E
G

U
LA

T
O

R



2000

Part Description Part # Index From To Info

LOCK
16 11 1 181 
142

01

RUBBER RING 
16 11 1 179 
637

02

FUEL PUMP 
16 14 2 346 
545

03

SUCTION FILTER 
UNIT

16 14 7 650 
221

04

Page 77 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FUEL SUPPLY

FUEL PUMP/FUEL FILTER

2000

Part Description Part # Index From To Info

FUEL TANK BREATHER VALVE 
13 90 1 433 
603

01

BRACKET VENTILATION 
VALVE

13 90 1 433 
601

02

FUEL HOSE 
16 13 7 652 
537

03   D=4,7MM 

FUEL HOSE 
16 13 7 652 
536

04
  US 
D=4,7MM

HOSE CLAMP 
16 12 1 180 
237

05   L10-16 

Page 78 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

FUEL SUPPLY

FUEL TANK BREATHER VALVE



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

FU
E

L
 T

A
N

K
 

16
 1

1 
7 

65
1 

03
7

01
  U

S 

FI
L

L
E

R
 T

U
B

E
 

16
 1

1 
7 

65
1 

05
3

02

FI
X

IN
G

 R
IN

G
, F

IL
L

E
R

 T
U

B
E

 
16

 1
1 

7 
65

5 
59

0
03

  s
ilb

er
 

FI
L

L
E

R
 C

A
P 

16
 1

1 
2 

32
4 

33
6

04

G
A

SK
E

T
, F

IL
L

E
R

 C
A

P 
16

 1
1 

7 
65

4 
90

3
05

SC
R

E
W

07
 1

2 
9 

90
0 

46
5

06

SA
FE

T
Y

 V
A

L
V

E
 

16
 1

1 
2 

34
7 

14
8

07

G
A

SK
E

T
16

 1
1 

2 
34

7 
00

9
08

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 
SC

R
E

W
07

 1
2 

9 
90

3 
16

1
09

  5
x1

6 

FU
E

L
 H

O
SE

 
16

 1
3 

7 
65

2 
53

5
10

  U
S 

D
=

4,
7M

M

R
U

B
B

E
R

 M
O

U
N

T
IN

G
 

16
 1

1 
2 

30
9 

21
1

11
  v

or
ne

 

B
R

A
C

K
E

T
13

 6
1 

2 
34

3 
57

5
12

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 
SC

R
E

W
07

 1
2 

9 
90

3 
16

1
13

  5
x1

6 

A
N

T
I-

SC
U

FF
IN

G
16

 1
1 

7 
65

4 
28

2
14

  a
ur

aw
ei

s 
P

a
g

e
 7

9
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

S
U

P
P

LY

F
U

E
L 

T
A

N
K

/A
T

T
A

C
H

IN
G

 P
A

R
T

S

G
R

O
M

M
E

T
16

 1
1 

7 
65

1 
56

5
15

D
IS

T
A

N
C

E
 R

U
B

B
E

R
 

16
 1

1 
2 

35
0 

06
6

16

P
a

g
e

 8
0

 o
f 

1
3
4



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

T
A

N
K

-T
O

P 
B

A
G

 F
65

0 
71

 6
0 

7 
65

3 
28

7
01

  F
65

0G
S/

G
S-

D
ak

ar

A
T

T
A

C
H

M
E

N
T

, T
A

N
K

 R
U

C
K

SA
C

K
 R

E
A

R
 

71
 6

0 
7 

65
3 

28
9

02
  F

65
0G

S/
G

S-
D

ak
ar

A
T

T
A

C
H

M
E

N
T

, T
A

N
K

 R
U

C
K

SA
C

K
 

FR
O

N
T

71
 6

0 
7 

65
3 

28
8

03
  F

65
0G

S/
G

S-
D

ak
ar

FE
L

T
 S

T
R

IP
 

71
 6

0 
7 

65
3 

29
0

04
  F

65
0G

S/
G

S-
D

ak
ar

R
A

IN
 H

O
O

D
 F

 T
A

N
K

-T
O

P 
B

A
G

 
71

 6
0 

7 
65

7 
98

1
05

  F
65

0G
S/

G
S-

D
ak

ar

P
a

g
e

 8
1

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

F
U

E
L 

S
U

P
P

LY

T
A

N
K

-T
O

P
 B

A
G

 F
65

0

20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

R
E

PA
IR

 K
IT

 F
 5

 S
PE

E
D

 
T

R
A

N
SM

IS
SI

O
N

23
 0

0 
7 

65
2 

96
2

01

C
O

U
N

T
E

R
SH

A
FT

23
 0

0 
2 

34
3 

18
0

02
  1

2 
Z

 

G
E

A
R

 W
H

E
E

L
 4

T
H

 G
E

A
R

 
23

 0
0 

2 
34

3 
18

4
03

  2
2 

Z
 

T
H

R
U

ST
 W

A
SH

E
R

 
23

 0
0 

2 
34

3 
19

3
04

25
,6

X
28

,5
X

1,
5

SN
A

P 
R

IN
G

 
23

 0
0 

2 
34

3 
19

4
05

  2
5 

SH
IF

T
 G

E
A

R
 W

H
E

E
L

 3
R

D
 G

E
A

R
 

23
 0

0 
2 

34
3 

18
8

06
  1

6 
Z

 

T
H

R
U

ST
 W

A
SH

E
R

 
23

 0
0 

2 
34

3 
19

5
07

  2
1,

2X
27

,5
X

1 

N
E

E
D

L
E

 C
A

G
E

 
23

 0
0 

2 
34

3 
19

6
08

  2
1X

25
X

13
 

G
E

A
R

 W
H

E
E

L
 5

T
H

 G
E

A
R

 
23

 0
0 

2 
34

3 
18

5
09

  2
4 

Z
 

G
E

A
R

 W
H

E
E

L
 5

T
H

 G
E

A
R

 
23

 0
0 

2 
34

3 
18

5
10

  2
4 

Z
 

M
A

IN
 S

H
A

FT
 

23
 0

0 
7 

65
2 

87
2

11

N
E

E
D

L
E

 C
A

G
E

 
23

 0
0 

2 
34

3 
20

3
12

  2
2X

26
X

10
 

N
E

E
D

L
E

 C
A

G
E

 
23

 0
0 

2 
34

3 
20

2
13

  2
2X

26
X

13
 

G
E

A
R

 W
H

E
E

L
 2

N
D

 G
E

A
R

 
23

 0
0 

2 
34

3 
18

7
14

  2
8 

Z
 

P
a

g
e

 8
2

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

G
E

A
R

B
O

X

5-
S

P
E

E
D

 T
R

A
N

S
M

IS
S

.G
E

A
R

 W
H

E
E

L 
S

E
T

 P
A

R
T

S



R
IN

G
23

 0
0 

2 
34

3 
33

3
15

22
,4

X
31

,4
X

2,
9

SH
IF

T
 G

E
A

R
 5

T
H

 G
E

A
R

 
23

 0
0 

2 
34

3 
18

9
16

  2
1 

Z
 

IN
T

E
R

M
.R

IN
G

23
 0

0 
2 

34
3 

33
4

17
  2

2,
4X

31
,4

X
2 

G
E

A
R

 W
H

E
E

L
 3

R
D

 G
E

A
R

 
23

 0
0 

2 
34

3 
18

3
18

  2
1 

Z
 

SH
IF

T
 G

E
A

R
 4

T
H

 G
E

A
R

 
23

 0
0 

2 
34

3 
19

0
19

  2
3 

Z
 

T
H

R
U

ST
 W

A
SH

E
R

 
23

 0
0 

2 
34

3 
19

9
20

  2
1,

2X
30

X
1 

N
E

E
D

L
E

 C
A

G
E

 
23

 0
0 

2 
34

3 
19

8
21

  2
1X

25
X

10
 

G
E

A
R

 W
H

E
E

L
 1

ST
 G

E
A

R
 

23
 0

0 
2 

34
3 

18
6

22
  3

3 
Z

 

T
H

R
U

ST
 W

A
SH

E
R

 
23

 0
0 

2 
34

3 
19

7
23

  1
7,

2X
30

X
1 

SE
C

U
R

IN
G

 P
L

A
T

E
 

23
 0

0 
2 

34
3 

47
2

24

H
E

X
 N

U
T

 
23

 0
0 

2 
34

3 
47

5
25

  M
20

X
1,

5 

SP
R

O
C

K
E

T
23

 0
0 

2 
34

3 
48

1
26

  1
6 

Z
 

P
a

g
e

 8
3

 o
f 

1
3
4

2000

Part Description Part # Index From To Info

SHIFTING SHAFT 
23 00 7 652 
937

01

SPRING
23 00 2 343 
206

02

SPACER SLEEVE 
23 00 2 343 
207

03

SPRING
23 00 2 343 
205

04

LEVER
23 00 2 343 
515

05

SPRING
23 00 2 343 
210

06

SHIFTING ROLL 
23 00 2 343 
211

07

SHIFTING FORK 4TH AND 5TH 
GEAR

23 00 2 343 
510

08

SHIFTING FORK 2ND GEAR 
23 00 2 343 
509

09

SHIFTER FORK, 1ST AND 3RD 
GEARS

23 00 2 343 
504

10

SELECTOR ROD 
23 00 2 343 
212

11

SHIFT LEVER 
23 41 7 652 
942

12

HEX BOLT 
07 11 9 903 
560

13
  M6x25-
10.9

RUBBER GROMMET 
23 41 7 655 
284

14

THRUST WASHER 
23 00 2 343 
197

15   17,2X30X1 

Page 84 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

GEARBOX

5-SPEED TRANSMISSION SHIFTING PARTS



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

IN
ST

R
U

M
E

N
T

E
N

K
O

M
B

IN
A

T
IO

N
 O

H
N

E
 

K
A

B
E

L
B

A
U

M
62

 1
1 

7 
65

5 
88

9
01

  M
P/

H
 

IN
ST

R
U

M
E

N
T

S 
W

IR
IN

G
 H

A
R

N
E

SS
 

61
 1

1 
7 

65
0 

27
6

02

C
A

B
L

E
 C

L
A

M
P 

62
 1

1 
7 

65
4 

45
8

03

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 S
C

R
E

W
 

07
 1

2 
9 

90
3 

29
8

04
  N

-T
S-

4x
16

-
Z

N
S

R
U

B
B

E
R

 G
R

O
M

M
E

T
 

31
 4

2 
1 

23
2 

24
4

05

L
O

C
K

 R
IN

G
 

07
 1

2 
9 

90
2 

36
0

06
  8

-Z
N

S 

C
A

P
62

 1
1 

7 
65

0 
27

9
07

D
A

SH
 B

O
A

R
D

 C
O

V
E

R
IN

G
 

62
 2

1 
2 

34
6 

56
7

08
  s

ilb
er

 

IN
N

E
R

 H
E

X
 B

O
L

T
 

07
 1

2 
9 

90
2 

61
0

09
  M

4x
30

-A
2-

70
 

P
a

g
e

 8
5

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

IN
S

T
R

U
M

E
N

T
S

 / 
M

E
A

S
U

R
IN

G
 S

Y
S

T
E

M
S

IN
S

T
R

U
M

E
N

T
 C

LU
S

T
E

R

20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

D
A

SH
 B

O
A

R
D

 C
O

V
E

R
IN

G
 

62
 2

1 
2 

34
6 

56
7

01
  s

ilb
er

 

IN
N

E
R

 H
E

X
 B

O
L

T
 

07
 1

2 
9 

90
2 

61
0

02
  M

4x
30

-A
2-

70
 

C
O

V
E

R
IN

G
62

 1
1 

7 
65

0 
27

1
03

  t
ra

ns
pa

re
nt

 

A
D

JU
ST

IN
G

 K
N

O
B

 
62

 1
1 

7 
65

0 
27

4
04

  U
hr

 

R
E

SE
T

T
IN

G
 K

N
O

B
 

62
 1

1 
7 

65
0 

27
5

05
  T

ac
ho

 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 S
C

R
E

W
 

07
 1

2 
9 

90
3 

29
8

06
  N

-T
S-

4x
16

-Z
N

S 

L
IG

H
T

 T
R

A
N

SM
IT

T
E

R
 

62
 1

1 
7 

65
4 

71
6

07
  t

ra
ns

pa
re

nt
 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 S
C

R
E

W
 

62
 1

1 
7 

65
4 

71
8

08
  N

-T
S2

,2
x6

-Z
N

 
SW

SP
E

E
D

O
M

E
T

E
R

/R
E

V
.C

O
U

N
T

. A
N

D
 P

R
N

T
D

 
C

IR
C

U
IT

62
 1

1 
7 

65
0 

27
8

09
  M

PH
 

H
O

U
SI

N
G

 L
O

W
E

R
 P

A
R

T
 

62
 1

1 
7 

65
0 

27
3

10

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 S
C

R
E

W
 

07
 1

2 
9 

90
3 

29
9

11
  N

-T
S3

x1
6-

Z
N

S 

C
O

V
E

R
IN

G
62

 1
1 

7 
65

0 
27

2
12

  s
ch

w
ar

z 

P
a

g
e

 8
6

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

IN
S

T
R

U
M

E
N

T
S

 / 
M

E
A

S
U

R
IN

G
 S

Y
S

T
E

M
S

IN
S

T
R

U
M

E
N

T
S

 C
O

M
B

IN
A

T
-.

S
IN

G
LE

 C
O

M
P

O
N

E
N

T
S



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

H
E

A
D

L
IG

H
T

63
 1

2 
2 

34
6 

55
8

01
  R

V
 

H
E

A
D

L
IG

H
T

 L
E

FT
 A

SY
M

E
T

R
IC

 
63

 1
2 

2 
34

6 
55

9
01

H
E

A
D

L
IG

H
T

 C
O

V
E

R
 

63
 1

2 
7 

65
0 

10
5

02

C
O

V
E

R
IN

G
63

 1
2 

7 
65

0 
15

8
03

B
U

L
B

63
 1

2 
1 

35
4 

61
9

04
  H

4 

SU
PP

O
R

T
IN

G
 R

IN
G

 
63

 1
2 

7 
65

0 
15

7
05

A
D

JU
ST

IN
G

 N
U

T
 

63
 1

2 
2 

34
6 

56
0

06
  H

öh
e 

A
D

JU
ST

IN
G

 N
U

T
, C

R
O

SS
 

A
D

JU
ST

M
E

N
T

63
 1

2 
2 

34
6 

56
1

06

A
D

JU
ST

IN
G

 S
C

R
E

W
 

63
 1

2 
2 

34
6 

56
2

07

A
D

JU
ST

IN
G

 S
C

R
E

W
 

63
 1

2 
7 

65
5 

93
8

07
  l

g=
83

m
m

 
H

öh
e

R
O

T
A

R
Y

 K
N

O
B

 
63

 1
2 

2 
34

6 
56

3
08

  H
öh

e 

R
O

T
A

R
Y

 K
N

O
B

, C
R

O
SS

 A
D

JU
ST

M
E

N
T

 
63

 1
2 

7 
65

4 
27

4
08

R
U

B
B

E
R

 B
U

SH
IN

G
 

63
 1

2 
1 

36
9 

83
3

09

P
a

g
e

 8
7

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

LI
G

H
T

IN
G

H
E

A
D

LI
G

H
T

2000

Part Description Part # Index From To Info

SIDE MARKER 
63 14 1 459 
995

02   ROT 

LICENCE PLATE 
ADAPTOR

46 62 7 652 
118

03

TORX BOLT 
07 12 9 902 
329

04   M5x16 

FLAT WASHER 
07 11 9 936 
439

05   5,3 

HEX NUT 
07 12 9 902 
388

06
  AM5-8-
ZNS

Page 88 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

LIGHTING

LICENCE PLATE SUPPORT, SIDE REFLECTOR



2000

Part Description Part # Index From To Info

LAMP LENS 
63 21 7 650 
005

01

HOUSING
63 21 7 650 
010

02

BULB
07 11 9 978 
384

03
  12V 
5/21W

COUNTERSUNK HEAD 
SCREW

63 21 7 654 
407

04   3,9x25 

REFLECTOR
63 21 2 346 
581

05

FLAT WASHER 
07 11 9 931 
026

06   A4,3-140 

HEX NUT 
07 12 9 903 
279

07   M4-A2 

RUBBER MOUNTING 
63 21 2 346 
579

08

BUSH
63 21 2 346 
564

09

FLAT WASHER 
07 11 9 936 
440

10   6,4 

SELF-LOCKING HEX NUT 
07 12 9 900 
191

11   M6 

TAIL PART WIRING HARNESS 
61 11 7 652 
030

12

Page 89 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

LIGHTING

REAR LIGHT

2000

Part Description Part # Index From To Info

FRONT LEFT TURN INDICATOR 
63 13 2 346 
589

01

FRONT RIGHT TURN 
INDICATOR

63 13 2 346 
590

01

REAR LEFT TURN INDICATOR 
63 23 7 654 
309

02

REAR RIGHT TURN INDICATOR 
63 23 7 654 
310

02

TURN INDICATOR GLASS 
63 13 7 650 
017

03

FILLISTER HEAD SCREW 
63 13 7 654 
275

04   D=2,9x25 

WIRING SET, TURN INDICATOR 
63 13 7 650 
018

05   vorne 

SCREW
07 12 9 902 
361

06
  M6x18 
schwarz

FLAT WASHER 
07 11 9 931 
018

07   6,4 

SELF-LOCKING HEX NUT 
07 12 9 900 
191

08   M6 

BULB
07 50 9 063 
575

09   12V 10W 

Page 90 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

LIGHTING

TURN INDICATOR LAMP



20
00

R
E

A
R

 W
H

E
E

L
 B

R
A

K
E

, B
R

A
K

E
 L

E
V

E
R

M
is

si
ng

 3
5_

02
64

.jp
g

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

B
R

A
K

E
 P

E
D

A
L

 
35

 2
1 

7 
65

1 
45

7
01

B
U

SH
35

 2
1 

1 
45

0 
23

1
02

B
U

SH
 B

E
A

R
IN

G
 

35
 2

1 
1 

45
0 

23
0

03

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
90

3 
29

2
04

  8
,4

-1
40

 
sw

FI
L

L
IS

T
E

R
 H

E
A

D
 

SC
R

E
W

35
 2

1 
7 

65
4 

24
9

05
  M

8x
55

 
sw

R
E

T
A

IN
E

R
 S

PR
IN

G
 

35
 2

1 
2 

31
1 

67
0

06

P
a

g
e

 9
1

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

P
E

D
A

L 
A

P
P

LI
C

A
T

IO
N

2000

ON-BOARD COMPUTER

Part Description Part # Index From To Info

RETROFIT KIT, ON-BOARD 
COMPUTER

71 60 7 659 
143

01
  F650 
GS

SET OF ON-BOARD COMPUTER 
71 60 7 653 
861

02
  F650 
GS

MOUNTING PARTS SET 
71 60 7 653 
865

03
  F650 
GS

WIRING CAR COMPUTER 
71 60 7 653 
924

04

BATTERY
71 60 7 657 
151

05

WIRING CAR COMPUTER 
71 60 7 653 
863

06
  F650 
GS

Page 92 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

RADIOS / SPECIAL EQUIPMENT



2000

Part Description Part # Index From To Info

HEX BOLT 
33 53 2 330 
374

01

SELF-LOCKING HEX 
NUT

07 12 9 964 
677

02   M10X1,25 

HEX BOLT 
07 11 9 903 
454

03
  M12x110-
8.8

FLAT WASHER 
07 11 9 931 
021

04   A13 

HEX NUT 
07 12 9 964 
679

05   M12 

COVERING PLATE 
33 53 7 655 
595

06

HEX BOLT 
31 42 2 330 
372

07

FLAT WASHER 
07 11 9 931 
020

08   A10,5 

SELF-LOCKING HEX 
NUT

07 12 9 964 
677

09   M10X1,25 

Page 93 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

REAR AXLE

DEFLECTION PARTS, MOUNTING

2000

Part Description Part # Index From To Info

REAR SPRING STRUT 
33 53 7 654 
446

01

HEX BOLT 
33 53 2 332 
253

02
  M10X1.25X55-
10.

FLAT WASHER 
07 11 9 931 
020

03   A10,5 

SELF-LOCKING HEX 
NUT

07 12 9 964 
677

04   M10X1,25 

SCREW FILLISTER 
HEAD

07 11 9 902 
258

05   M8X20 

FLAT WASHER 
07 11 9 931 
019

06   A8,4 

HEX NUT 
07 11 9 922 
856

07   M8 

FLAT WASHER 
07 11 9 931 
020

08   A10,5 

HEX BOLT 
31 42 2 330 
372

09

Page 94 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

REAR AXLE

REAR SPRING STRUT



2000

Part Description Part # Index From To Info

BRACKET, EXPANSION 
TANK

33 53 7 655 
641

01   F650 GS Dakar 

FILLISTER HEAD SCREW 
46 51 7 653 
264

02
  M8x25 10.9 
ZNS

NUT
18 21 1 464 
095

03   M8 

HEX BOLT 
07 11 9 912 
324

04   M6X45 

GROMMET
46 63 1 451 
277

05

BUSH
46 63 1 451 
275

06

BASE
46 63 1 451 
278

07

CAGE NUT 
07 12 9 901 
419

08   M6 

NUT HOLDER 
46 63 1 455 
425

09

Page 95 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

REAR AXLE

HOLDER F EXPANSION TANK

2000

Part Description Part # Index From To Info

DEFLECTION
LEVER

33 53 7 655 
876

01

BUSH BEARING 
33 53 7 650 
101

02   L=43mm 

BUSH BEARING 
33 53 7 650 
099

03   L=25mm 

BUSH BEARING 
33 53 7 650 
098

04   L=51mm 

NEEDLE SLEEVE 
33 53 7 650 
094

05
18x24x16

NEEDLE SLEEVE 
33 53 7 650 
093

06
22x28x16

GASKET RING 
33 53 7 650 
096

07   18x24x3 

GASKET RING 
33 53 7 650 
097

08   22x28x4 

Page 96 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

REAR AXLE

REAR SWING ARM, DEFLECTION PARTS



2000

Part

Description
Part # Index From To Info

TENSION
STRUT

33 53 7 655 
877

01

BUSH BEARING 
33 53 7 650 
103

02   L=23mm 

NEEDLE
SLEEVE

33 53 7 650 
095

03
18x24x12

GASKET RING 
33 53 7 650 
096

04   18x24x3 

Page 97 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

REAR AXLE

REAR SWING ARM, PULL ROD

2000

Part Description Part # Index From To Info

REAR WHEEL FORK 
33 17 2 345 
842

01

GASKET RING 
33 17 7 650 
203

02

NEEDLE SLEEVE 
33 53 7 650 
093

03
22x28x16

THRUST WASHER 
33 17 7 654 
293

04

BUSH BEARING 
33 17 7 650 
205

05

SUPPORTING PLATE 
33 17 7 650 
081

06

SCREW
07 12 9 902 
538

07   M8x70 

HEX NUT 
07 11 9 922 
856

08   M8 

FLAT WASHER 
07 11 9 931 
019

09   A8,4 

PLATE RIGHT 
33 17 7 650 
080

10

PLATE LEFT 
33 17 7 650 
079

11

TUBE BRACKET 
61 13 8 380 
213

12

AXLE SHAFT, SWING 
PART

33 17 7 650 
588

13

HEX NUT 
07 12 9 902 
557

14   M14x1,5 

FLAT WASHER 
07 11 9 900 
530

15   A15 

Page 98 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

REAR AXLE

REAR TRAILING ARM



2000

Part Description Part # Index From To Info

CLUTCH CABLE 
32 73 7 650 
222

01

HOSE CLAMP 
13 31 1 707 
705

02

COUNTER NUT 
32 72 7 650 
998

03

ADJUSTING SCREW 
32 72 7 650 
997

04

ACCELERATOR CABLE 
32 73 7 660 
040

05   L=130mm 

ACCELERATOR CABLE 
32 73 2 343 
552

05   L=117mm 

HOSE CLAMP 
16 13 1 465 
119

06

COUNTERSUNK
SCREW

07 11 9 901 
004

07
  M5x10 
schwarz

BRACKET FUEL PIPE 
13 90 1 720 
201

08

CLAMPING PLATE 
07 12 9 934 
319

09   6 MM 

Page 99 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

STEERING

BOWDEN CABLES

2000

Part Description Part # Index From To Info

HANDHEBEL LINKS 
KOMPLETT

32 72 7 657 
943

01

HANDLE, LEFT, OPEN 
32 72 2 346 
587

02

HANDLE, LEFT, CLOSED 
32 72 7 658 
871

02

HOUSING
61 31 7 650 
269

03

Page 100 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

STEERING

COMPLETE LEFT HANDLE UNIT



2000

Part Description Part # Index From To Info

HANDLE UNIT RIGHT 
32 72 2 345 
853

01
D=13

THROTTLE TWIST GRIP 
32 72 7 650 
283

02

HANDLE, RIGHT, OPEN 
32 72 2 346 
588

03

HANDLE, RIGHT, 
CLOSED

32 72 7 658 
870

03

HOUSING RIGHT 
61 31 7 654 
444

04

Page 101 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

STEERING

COMPLETE RIGHT HANDLE UNIT

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

SE
T

 H
A

N
D

 P
R

O
T

E
C

T
O

R
 

71
 6

0 
7 

65
3 

85
5

01
F6

50
G

S

B
A

L
A

N
C

E
 W

E
IG

H
T

 F
O

R
 B

A
SI

C
 

H
A

N
D

L
E

B
A

R
32

 7
1 

7 
65

8 
94

7
--

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
48

0
--

  M
6x

75
 

SE
T

 H
A

N
D

 P
R

O
T

E
C

T
O

R
 

71
 6

0 
7 

65
3 

85
5

01
F6

50
G

S

B
A

L
A

N
C

E
 W

E
IG

H
T

 
32

 7
1 

2 
34

6 
58

6
--

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
47

8
--

  M
6x

60
 

H
A

N
D

 P
R

O
T

E
C

T
O

R
 L

E
FT

 
71

 6
0 

7 
65

3 
85

3
02

H
A

N
D

 P
R

O
T

E
C

T
O

R
 R

IG
H

T
 

71
 6

0 
7 

65
3 

85
4

02

PI
PE

 C
L

A
M

P 
71

 6
0 

7 
65

9 
14

0
03

O
V

A
L

 H
E

A
D

 S
C

R
E

W
 

46
 6

3 
7 

65
3 

73
1

04
M

6X
16

SP
A

C
E

R
32

 7
1 

7 
65

9 
83

8
05

C
O

V
E

R
 F

 H
A

N
D

L
E

B
A

R
 C

R
O

SS
O

V
E

R
 

32
 7

1 
7 

66
0 

97
1

06

B
A

L
A

N
C

E
 W

E
IG

H
T

 F
O

R
 B

A
SI

C
 

H
A

N
D

L
E

B
A

R
32

 7
1 

7 
65

8 
94

7
07

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
48

0
--

  M
6x

75
 

P
a

g
e

 1
0

2
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

S
T

E
E

R
IN

G

H
A

N
D

 P
R

O
T

E
C

T
O

R



B
A

L
A

N
C

E
 W

E
IG

H
T

 
32

 7
1 

2 
34

6 
58

6
07

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
47

8
--

  M
6x

60
 

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
48

0
08

  M
6x

75
 

B
A

L
A

N
C

E
 W

E
IG

H
T

 F
O

R
 B

A
SI

C
 

H
A

N
D

L
E

B
A

R
32

 7
1 

7 
65

8 
94

7
--

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

3 
47

8
08

  M
6x

60
 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
32

 7
1 

2 
34

6 
58

6
--

P
a

g
e

 1
0

3
 o

f 
1

3
4

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

H
E

A
T

E
D

 H
A

N
D

L
E

 A
T

 H
A

N
D

L
E

-
B

A
R

32
 7

1 
7 

65
0 

24
1

01

C
L

A
M

PI
N

G
 S

U
PP

O
R

T
 

31
 4

2 
2 

34
5 

80
2

02
  s

ilb
er

 

SC
R

E
W

32
 7

1 
7 

65
2 

16
1

03
  M

8x
30

 

C
O

V
E

R
IN

G
 C

A
P 

46
 6

3 
7 

65
2 

16
3

04
  A

B
S/

H
ei

zg
ri

ff

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
46

 6
3 

7 
65

2 
16

0
05

  M
5x

8 

C
O

V
E

R
IN

G
 C

A
P 

32
 7

1 
1 

45
9 

31
8

06

B
A

L
A

N
C

E
 W

E
IG

H
T

 
32

 7
1 

2 
34

6 
58

6
07

SC
R

E
W

 F
IL

L
IS

T
E

R
 H

E
A

D
 

46
 6

3 
2 

31
3 

52
3

08
  M

6x
55

 

P
a

g
e

 1
0

4
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

S
T

E
E

R
IN

G

H
A

N
D

LE
 B

A
R

/M
O

U
N

T
IN

G



2000

Part Description Part # Index From To Info

HANDHEBEL LINKS 
KOMPLETT

32 72 7 657 
943

01

HAND LEVER LEFT 
32 72 7 657 
945

02

COUNTER NUT 
32 72 7 650 
998

03

ADJUSTING SCREW 
32 72 7 650 
997

04

SCREW
32 72 7 651 
070

05
  M6x25 
schwarz

BUSH BEARING 
32 72 7 650 
996

06   schwarz 

HEX NUT 
07 12 9 903 
343

07   M6-A2-70 

SCREW
07 12 9 902 
607

08
  M6x25 
schwarz

HANDLE, LEFT, OPEN 
32 72 2 346 
587

09

HANDLE, LEFT, CLOSED 
32 72 7 658 
871

09

CLUTCH SWITCH 
61 31 7 650 
075

10

Page 105 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

STEERING

HANDLE UNIT LEFT/SINGLE PARTS

20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

H
A

N
D

 L
E

V
E

R
 R

IG
H

T
 

32
 7

2 
7 

65
5 

20
8

01

PI
N

 W
IT

H
 N

U
T

 
32

 7
2 

7 
65

5 
39

7
02

C
O

V
E

R
 W

IT
H

 G
A

SK
E

T
 

32
 7

2 
7 

65
5 

20
9

03

SC
R

E
W

32
 7

2 
2 

34
5 

42
9

04

ST
O

P 
L

IG
H

T
 S

W
IT

C
H

 
61

 3
1 

2 
34

6 
55

2
05

  v
or

ne
 

T
O

R
X

 B
O

L
T

 
07

 1
2 

9 
90

2 
54

5
06

  M
4x

6 

R
E

PA
IR

 K
IT

 B
R

A
K

E
 M

A
ST

E
R

 
C

Y
L

IN
D

E
R

32
 7

2 
7 

65
5 

39
6

07

C
A

B
L

E
 R

O
L

L
E

R
 

32
 7

2 
7 

65
0 

28
4

09

H
A

N
D

L
E

, R
IG

H
T

, O
PE

N
 

32
 7

2 
2 

34
6 

58
8

10

H
A

N
D

L
E

, R
IG

H
T

, C
L

O
SE

D
 

32
 7

2 
7 

65
8 

87
0

10

T
H

R
O

T
T

L
E

 T
W

IS
T

 G
R

IP
 

32
 7

2 
7 

65
0 

28
3

11

SC
R

E
W

61
 3

1 
7 

65
0 

27
0

12
  3

,5
x1

2 
sc

hw
ar

z

C
O

U
N

T
E

R
SU

N
K

 H
E

A
D

 S
C

R
E

W
 

07
 1

1 
9 

90
2 

54
3

13
  M

6x
12

 
sc

hw
ar

z

SC
R

E
W

07
 1

2 
9 

90
2 

60
7

14
  M

6x
25

 
sc

hw
ar

z
P

a
g

e
 1

0
6

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

S
T

E
E

R
IN

G

H
A

N
D

LE
 U

N
IT

 R
IG

H
T

/S
IN

G
LE

 P
A

R
T

S



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

R
E

T
R

O
.K

IT
, H

E
A

T
E

D
 G

R
IP

 W
IT

H
 H

A
N

D
L

E
B

A
R

 
71

 6
0 

7 
65

9 
14

5
01

H
E

A
T

E
D

 H
A

N
D

L
E

 A
T

 H
A

N
D

L
E

-B
A

R
 

32
 7

1 
7 

65
0 

24
1

02

C
O

V
E

R
IN

G
 C

A
P 

46
 6

3 
7 

65
2 

16
3

03
  A

B
S/

H
ei

zg
ri

ff
 

FI
L

L
IS

T
E

R
 H

E
A

D
 S

C
R

E
W

 
46

 6
3 

7 
65

2 
16

0
04

  M
5x

8 

C
O

V
E

R
IN

G
 C

A
P 

32
 7

1 
1 

45
9 

31
8

05

SW
IT

C
H

 H
A

N
D

L
E

 H
E

A
T

E
D

 
71

 6
0 

7 
65

3 
28

2
06

B
A

L
A

N
C

E
 W

E
IG

H
T

 
32

 7
1 

2 
34

6 
58

6
07

SC
R

E
W

 F
IL

L
IS

T
E

R
 H

E
A

D
 

46
 6

3 
2 

31
3 

52
3

08
  M

6x
55

 

W
IR

IN
G

 H
A

R
N

E
SS

 F
 H

E
A

T
E

D
 H

A
N

D
L

E
B

A
R

 
G

R
IP

S
61

 1
2 

7 
65

3 
28

3
09

L
E

FT
 H

E
A

T
E

D
 H

A
N

D
L

E
 

61
 3

1 
7 

65
3 

17
3

10

H
A

N
D

L
E

 H
E

A
T

E
D

 R
IG

H
T

 
61

 3
1 

7 
65

3 
17

4
10

PL
U

G
 C

O
N

N
E

C
T

IO
N

 F
E

M
A

L
E

 
61

 1
3 

1 
36

1 
70

6
11

C
A

B
L

E
 S

T
R

A
P 

61
 1

3 
1 

36
7 

59
9

12
  L

=
20

0m
m

;
B

=
3,

6m
m

P
a

g
e

 1
0

7
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

S
T

E
E

R
IN

G

H
A

N
D

 P
R

O
T

E
C

T
O

R
2000

Part Description Part # Index From To Info

LOWER FORK BRIDGE 
31 42 2 345 
799

01   schwarz 

UPPER FORK BRIDGE 
31 42 2 345 
800

02   silber 

SCREW FILLISTER HEAD 
31 42 7 655 
776

03   M8x30 

COLLAR NUT 
31 42 2 311 
639

04

COUNTER PIPE 
31 42 7 650 
008

05

ADJUSTING RING 
31 42 7 650 
006

06

RING
31 42 1 234 
509

07

TAPERED ROLLER 
BEARING

31 42 1 240 
571

08

TAPERED ROLLER 
BEARING

07 11 9 985 
070

08   28x52x16mm 

COVER
46 63 2 350 
003

09
GABELBRUECKE

SCREW
07 12 9 902 
771

10   M6x16-Z2 

CAP
31 42 2 312 
712

11

Page 108 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

TELESCOPE FORKS / TELELEVER

TELESCOPE-FORK-FORK HEAD LOWER/UPPER



2000

Part Description Part # Index From To Info

FORK SLIDER 
31 42 7 651 
129

01

FORK SLIDER 
31 42 7 651 
130

01

GUIDE BUSH 
31 42 7 659 
780

02

SPACER RING 
31 42 2 312 
839

03

GASKET RING 
31 42 2 312 
838

04

SUPPORTING RING 
31 42 2 312 
837

05

CUP
31 42 2 312 
836

06

STABILIZER
31 42 2 345 
801

07   silber 

TORX BOLT 
31 42 7 655 
793

08
  hinten GS 
Dakar

SCREW FILLISTER 
HEAD

31 42 7 660 
426

08   M8x65 hinten li 

SCREW FILLISTER 
HEAD

31 42 7 660 
425

09
  M8x50 hinten 
re

TORX BOLT 
31 42 7 655 
794

10
  vorne GS 
Dakar

SCREW FILLISTER 
HEAD

31 42 7 655 
776

10   M8x30 

BRAKE PIPE BRACKET 
34 32 7 655 
401

11

SPACER
31 42 7 655 
648

13   GS Dakar 

Page 109 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

TELESCOPE FORKS / TELELEVER

TELESCOPE FORK SLIDE TUBE

2000

Part Description Part # Index From To Info

STANCHION
31 42 7 660 
357

01

STOPPER
31 42 2 345 
386

02

SCREW PLUG 
31 42 7 660 
363

03   cr 

SPACER TUBE 
31 42 7 661 
273

05

RING
31 42 7 660 
358

06

COMPRESSION SPRING 
31 42 7 660 
359

07

PISTON RING 
31 42 7 660 
365

08

PIPE
31 42 7 660 
360

09

COMPRESSION SPRING 
31 42 7 660 
366

10

GASKET
31 42 2 312 
710

11

SCREW FILLISTER 
HEAD

31 42 2 312 
711

12
M8X18

SLIDING SLEEVE 
31 42 7 659 
779

13

O-RING
31 42 7 660 
364

14

Page 110 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

TELESCOPE FORKS / TELELEVER

TELESCOPE FORK TUBE/ABSORBER/SPRING



2000

Part Description Part # Index From To Info

FORK LEG LEFT 
31 42 7 655 
649

01   silber 

FORK LEG RIGHT 
31 42 7 655 
650

01   silber 

SCREW FILLISTER 
HEAD

31 42 7 655 
775

02   M8x20 

HYDRAULIC OIL 
31 42 7 652 
283

03
5000ML

HYDRAULIC OIL 
31 42 9 062 
158

03
1000ML

Page 111 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

TELESCOPE FORKS / TELELEVER

TELESCOPE-FORK

20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

ST
E

E
R

IN
G

 L
O

C
K

 H
O

U
SI

N
G

 
51

 2
5 

2 
31

3 
18

3
01

O
-R

IN
G

51
 2

5 
2 

31
3 

18
5

02

C
A

P
51

 2
5 

7 
65

0 
98

7
03

IG
N

IT
IO

N
/L

IG
H

T
 S

W
IT

C
H

 
61

 3
1 

2 
34

6 
56

9
04

A
D

A
PT

E
R

 L
E

A
D

, I
G

N
IT

IO
N

 A
N

D
 L

IG
H

T
 

SW
IT

C
H

61
 1

2 
7 

65
4 

48
5

05

C
A

B
L

E
 S

T
R

A
P 

61
 1

3 
1 

36
7 

59
9

06
  L

=
20

0m
m

;
B

=
3,

6m
m

SC
R

E
W

61
 1

1 
7 

65
1 

63
0

07
  M

3x
20

 

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
93

1 
66

0
08

  8
,4

 

SC
R

E
W

51
 2

5 
2 

31
3 

54
4

09

P
a

g
e

 1
1

2
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 T

R
IM

 / 
P

A
IN

T
E

D
 P

A
R

T
S

IG
N

IT
IO

N
/L

IG
H

T
 S

W
IT

C
H



20
00

 M
IS

SI
N

G
 L

A
B

E
L

 J
PG

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

L
A

B
E

L
 "

O
R

IG
IN

A
L

 B
M

W
 T

E
IL

E
" 

71
 2

1 
7 

65
5 

25
3

01

L
A

B
E

L
 "

W
A

R
R

A
N

T
Y

" 
51

 1
4 

1 
24

0 
12

1
02

 U
SA

 

L
A

B
E

L
 "

U
N

L
E

A
D

E
D

 F
U

E
L

" 
71

 2
1 

1 
34

1 
17

8
03

L
A

B
E

L
 "

O
IL

 L
E

V
E

L
" 

71
 2

1 
7 

66
0 

15
1

04

L
A

B
E

L
 "

N
O

IS
E

 I
N

ST
R

U
C

T
IO

N
" 

71
 2

1 
7 

65
2 

61
7

05
 U

SA
 

L
A

B
E

L
 "

E
X

H
A

U
ST

 E
M

IS
SI

O
N

 
C

O
N

T
R

O
L

"
71

 2
1 

7 
65

2 
61

6
07

 U
SA

 

SI
G

N
 F

O
R

 P
A

Y
L

O
A

D
 

71
 2

1 
7 

65
5 

24
4

09

L
A

B
E

L
 "

PR
E

L
O

A
D

 C
O

N
T

R
O

L
" 

71
 2

1 
7 

65
5 

25
7

10

L
A

B
E

L
 "

D
R

IV
E

 C
H

A
IN

/T
IR

E
 P

R
E

SS
U

R
E

" 
71

 2
1 

7 
65

9 
80

5
11

L
A

B
E

L
 "

T
IR

E
S"

 
71

 2
1 

7 
66

0 
21

0
13

 U
S/

C
A

N
A

D
A

 
D

A
K

A
R

L
A

B
E

L
 "

T
IR

E
 W

A
R

R
A

N
T

Y
" 

71
 2

1 
7 

66
0 

33
1

15

P
a

g
e

 1
1

3
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 T

R
IM

 / 
P

A
IN

T
E

D
 P

A
R

T
S

LA
B

E
L

20
00

C
H

A
IN

 D
R

IV
E P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

SP
R

O
C

K
E

T
 W

H
E

E
L

 S
E

T
 W

IT
H

 D
A

M
PE

R
 

27
 7

2 
7 

65
8 

93
3

01

SP
R

O
C

K
E

T
23

 0
0 

2 
34

3 
48

1
02

  1
6 

Z
 

C
H

A
IN

27
 7

2 
2 

34
5 

74
5

03
  1

12
 

G
lie

de
r

SP
R

O
C

K
E

T
27

 7
1 

2 
34

5 
85

7
04

  Z
=

47
 

A
B

SO
R

B
E

R
27

 7
1 

2 
34

5 
78

9
05

FI
L

L
IS

T
E

R
 H

E
A

D
 S

E
L

F-
T

A
PP

IN
G

 
SC

R
E

W
33

 1
7 

7 
65

5 
59

4
06

  M
4.

8x
16

 

FI
X

IN
G

 P
IE

C
E

, C
H

A
IN

 G
U

ID
E

 
27

 7
2 

2 
34

5 
83

5
07

SL
ID

E
 R

A
IL

 
27

 7
2 

2 
34

3 
55

0
08

SO
U

N
D

 A
B

SO
R

B
E

R
 

27
 7

2 
2 

34
5 

83
4

09

C
H

A
IN

 T
E

N
SI

O
N

IN
G

 P
U

L
L

E
Y

 
27

 7
2 

7 
65

7 
44

9
18

  k
om

pl
et

t 

SC
R

E
W

 F
IL

L
IS

T
E

R
 H

E
A

D
 

07
 1

1 
9 

92
0 

15
2

19
  M

8X
60

 

C
H

A
IN

 S
PR

A
Y

 
72

 6
0 

2 
31

6 
66

7
20

  3
00

 M
L

 

C
H

A
IN

 S
PR

A
Y

 
72

 6
0 

2 
31

6 
67

6
20

  5
0 

M
L

 

P
a

g
e

 1
1

4
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

T
R

A
N

S
F

E
R

 B
O

X
/C

H
A

IN
 D

R
IV

E



2000

Part

Description
Part # Index From To Info

MIRROR
51 16 2 345 
741

01

CLAMPING
51 16 2 350 
065

02

Page 115 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE TRIM / PAINTED PARTS

MIRROR

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

SL
IP

ST
R

E
A

M
 D

E
FL

E
C

T
O

R
 

46
 6

3 
2 

34
6 

39
8

01
  S

ilb
er

 

C
O

C
K

PI
T

 T
R

IM
 P

A
N

E
L

 
46

 6
3 

2 
34

6 
39

6
02

  s
ch

w
ar

z 

C
O

V
E

R
IN

G
 L

E
FT

 
46

 6
3 

2 
34

5 
73

3
03

  S
ilb

er
 

C
O

V
E

R
IN

G
 R

IG
H

T
 

46
 6

3 
2 

34
5 

73
4

03
  S

ilb
er

 

C
O

V
E

R
IN

G
 F

U
E

L
 T

A
N

K
 

46
 6

3 
7 

65
6 

00
7

04
  a

ur
aw

ei
ss

 

T
R

IM
 P

A
N

E
L

 L
E

FT
 

46
 6

3 
7 

66
0 

01
1

05
  a

ur
aw

ei
ss

 

T
R

IM
 P

A
N

E
L

 R
IG

H
T

 
46

 6
3 

7 
66

0 
01

2
05

  a
ur

aw
ei

ss
 

G
R

ID
 W

IT
H

 P
L

A
Q

U
E

 S
U

PP
O

R
T

, L
E

FT
 

46
 6

3 
7 

65
2 

67
1

06
  g

en
ar

bt
 

G
R

ID
 W

IT
H

 B
A

D
G

E
 S

U
PP

O
R

T
, R

IG
H

T
 

46
 6

3 
7 

65
2 

67
2

06
  g

en
ar

bt
 

FR
O

N
T

 W
H

E
E

L
 M

U
D

G
U

A
R

D
/F

R
O

N
T

 
46

 6
1 

7 
65

4 
58

6
07

  a
ur

aw
ei

ss
 

M
U

D
G

U
A

R
D

 B
O

T
T

O
M

 P
A

R
T

, F
R

O
N

T
 

W
H

E
E

L
46

 6
1 

7 
65

5 
88

6
08

R
E

A
R

 L
E

FT
 L

A
T

E
R

A
L

 B
O

D
Y

 P
A

R
T

 
46

 6
3 

7 
65

7 
25

9
09

  a
ur

aw
ei

ss
 

R
E

A
R

 R
IG

H
T

 L
A

T
E

R
A

L
 B

O
D

Y
 P

A
R

T
 

46
 6

3 
7 

65
7 

26
0

09
  a

ur
aw

ei
ss

 

C
O

V
E

R
IN

G
 C

A
P 

46
 6

3 
7 

65
7 

01
1

10
  a

ur
aw

ei
ss

 

H
A

N
D

L
E

 W
IT

H
 L

U
G

G
A

G
E

 S
U

PP
O

R
T

 R
IG

H
T

 
46

 5
4 

2 
34

6 
38

2
11

  s
ilb

er
 

P
a

g
e

 1
1

6
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 T

R
IM

 / 
P

A
IN

T
E

D
 P

A
R

T
S

P
A

IN
T

E
D

 P
A

R
T

S
 6

96
 A

U
R

A
W

E
IS

S



C
O

V
E

R
 F

 L
U

G
G

A
G

E
 S

U
PP

O
R

T
 

46
 5

4 
2 

34
6 

38
3

12

L
IC

E
N

C
E

 P
L

A
T

E
 S

U
PP

O
R

T
 

46
 6

2 
7 

65
5 

88
7

13
  F

65
0G

S 
D

ak
ar

W
H

E
E

L
 C

O
V

E
R

S 
46

 6
2 

2 
34

6 
38

6
14

  s
ch

w
ar

z 

B
R

A
C

K
E

T
, W

H
E

E
L

 C
O

V
E

R
, B

O
T

T
O

M
 L

E
FT

 
46

 6
2 

2 
34

6 
39

1
15

  s
ch

w
ar

z 

B
R

A
C

K
E

T
, W

H
E

E
L

 C
O

V
E

R
, B

O
T

T
O

M
 R

IG
H

T
 

46
 6

2 
7 

65
1 

44
6

16
  s

ch
w

ar
z 

U
N

D
E

R
R

ID
E

 P
R

O
T

E
C

T
IO

N
 

51
 4

7 
7 

65
5 

60
5

17

P
a

g
e

 1
1

7
 o

f 
1

3
4

20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

R
E

P.
K

IT
 F

 L
O

C
K

 C
Y

L
IN

D
E

R
 S

T
E

E
R

IN
G

 
L

O
C

K
51

 2
5 

2 
33

7 
26

8
01

R
E

PA
IR

 K
IT

 L
O

C
K

 C
Y

L
IN

D
E

R
 

51
 2

5 
2 

33
7 

26
9

01

R
E

PA
IR

 K
IT

 L
O

C
K

 C
Y

L
IN

D
E

R
 

51
 2

5 
2 

33
7 

27
0

01

SC
H

L
IE

SS
Z

Y
L

IN
D

E
R

 R
E

PA
R

A
T

U
R

SA
T

Z
 

71
 6

0 
7 

65
8 

46
3

01

P
a

g
e

 1
1

8
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 T

R
IM

 / 
P

A
IN

T
E

D
 P

A
R

T
S

R
E

P
A

IR
 K

IT
 L

O
C

K
 C

Y
LI

N
D

E
R



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

ST
IC

K
E

R
, F

R
O

N
T

 W
H

E
E

L
 

M
U

D
G

U
A

R
D

46
 6

1 
7 

65
6 

08
9

01
  F

65
0G

S 
D

ak
ar

 
li

ST
IC

K
E

R
, F

R
O

N
T

 W
H

E
E

L
 

M
U

D
G

U
A

R
D

46
 6

1 
7 

65
6 

09
0

01
  F

65
0G

S 
D

ak
ar

 
re

ST
IC

K
E

R
 L

E
FT

 
46

 6
3 

7 
66

0 
01

5
02

  D
ak

ar
 

ST
IC

K
E

R
 R

IG
H

T
 

46
 6

3 
7 

66
0 

01
6

02
  D

ak
ar

 

ST
IC

K
E

R
 L

E
FT

 
46

 6
3 

7 
65

7 
27

5
03

  F
65

0G
S 

ST
IC

K
E

R
 R

IG
H

T
 

46
 6

3 
7 

65
7 

27
6

03
  F

65
0G

S 

P
a

g
e

 1
1

9
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 T

R
IM

 / 
P

A
IN

T
E

D
 P

A
R

T
S

S
T

IC
K

-O
N

 L
A

B
E

L
2000

Part Description Part # Index From To Info

BATTERY TRAY 
13 71 2 343 
578

01

BATTERY HOLD DOWN 
13 71 2 343 
567

02

COUNTERSUNK HEAD SCREW 
07 11 9 900 
892

03   M6x25 

WELDING NUT 
07 12 9 925 
908

04   M6 

TIGHTENING STRAP, BATTERY 
BOX

61 21 2 346 
549

05
schwarz

HEAT RESISTANT PLATE 
61 21 7 650 
108

06
schwarz

GASKET
61 21 7 650 
107

07

Page 120 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

BATTERY CARRIER/HEAT INSULATION



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

E
M

PT
Y

 B
A

T
T

E
R

Y
 

61
 2

1 
2 

34
6 

57
8

01
  1

2V
/1

2A
H

 

C
A

P
61

 2
1 

2 
34

6 
56

5
02

H
E

X
 B

O
L

T
 

61
 2

1 
7 

65
4 

27
1

03
  M

6x
11

 P
B

 

H
E

X
 N

U
T

 
61

 2
1 

7 
65

4 
27

2
04

  M
6 

PB
 

L
A

B
E

L
 "

B
A

T
T

E
R

Y
" 

61
 2

1 
7 

65
7 

17
5

05

V
E

N
T

 H
O

SE
 

61
 2

1 
7 

66
0 

39
8

06
  9

60
M

M
 

T
IG

H
T

E
N

IN
G

 S
T

R
A

P,
 B

A
T

T
E

R
Y

 B
O

X
 

61
 2

1 
2 

34
6 

54
9

07
  s

ch
w

ar
z 

C
O

V
E

R
, P

O
SI

T
IV

E
 

61
 2

1 
7 

65
2 

03
1

08

B
A

T
T

E
R

Y
 A

C
ID

 P
A

R
C

E
L

 (
6 

B
O

T
T

L
E

S)
61

 2
1 

9 
05

6 
97

1
09

  1
5A

H
-

20
A

H

P
a

g
e

 1
2

1
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 E

LE
C

T
R

IC
A

L 
S

Y
S

T
E

M

B
A

T
T

E
R

Y

20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

W
IR

IN
G

 H
A

R
N

E
SS

, C
H

A
SS

IS
 W

IT
H

O
U

T
 A

B
S 

61
 1

1 
2 

34
6 

59
3

01

T
A

IL
 P

A
R

T
 W

IR
IN

G
 H

A
R

N
E

SS
 

61
 1

1 
7 

65
2 

03
0

02

IN
ST

R
U

M
E

N
T

S 
W

IR
IN

G
 H

A
R

N
E

SS
 

61
 1

1 
7 

65
0 

27
6

03

W
IR

IN
G

 H
A

R
N

E
SS

 F
 H

E
A

T
E

D
 H

A
N

D
L

E
B

A
R

 
G

R
IP

S
61

 1
2 

7 
65

3 
28

3
04

SC
R

E
W

07
 1

2 
9 

90
2 

60
8

05
  M

6x
12

 
M

as
se

C
A

P 
F 

D
IA

G
N

O
SI

S 
PL

U
G

 
61

 1
3 

2 
30

6 
79

3
06

P
a

g
e

 1
2

2
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 E

LE
C

T
R

IC
A

L 
S

Y
S

T
E

M

C
H

A
S

S
IS

/E
N

G
IN

E
 W

IR
IN

G
 H

A
R

N
E

S
S



2000

Part Description Part # Index From To Info

RIGHT COMBINATION 
SWITCH

61 31 7 654 
216

01

COUNTERSUNK HEAD SCREW 
07 11 9 902 
543

02
  M6x12 
schwarz

SCREW
61 31 7 650 
270

03
  3,5x12 
schwarz

SCREW
07 12 9 902 
607

04
  M6x25 
schwarz

HOUSING RIGHT 
61 31 7 654 
444

05

COUNTERSUNK SCREW 
07 11 9 901 
004

06
  M5x10 
schwarz

LEFT COMBINATION SWITCH 
61 31 7 650 
281

07

HOUSING
61 31 7 650 
269

08

SCREW
61 31 7 650 
270

09
  3,5x12 
schwarz

SCREW
07 12 9 902 
607

10
  M6x25 
schwarz

Page 123 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

COMBINATION SWITCH AT HANDLEBAR

2000

Part Description Part # Index From To Info

BOTTOM PART, E-BOX 
61 11 2 346 
547

01

BUSH
62 21 2 306 
283

02

RUBBER GROMMET 
31 42 1 232 
244

03

SCREW
07 12 9 902 
363

04
schwarz

CARRIER RELAY 
61 11 2 346 
548

05

SCREW
64 11 8 390 
085

06

COVER ELECTRONIC-
BOX

61 11 2 346 
546

07

TORX BOLT 
07 12 9 902 
365

08   M6x45 

FLAT WASHER 
07 11 9 931 
018

09   6,4 

FILLISTER HEAD SCREW 
06 32 7 651 
212

10   M5x16 

Page 124 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

E-BOX



2000

Part Description Part # Index From To Info

RETROFIT KIT, SOCKET 
71 60 7 653 
870

01   F650GS/GS-Dakar 

PLUG-IN SOCKET 
61 13 1 391 
630

02

WIRING PLUG 
TERMINAL

71 60 7 653 
872

03

PLUG SOCKET BRACKET 
71 60 7 653 
873

04

CABLE STRAP 
61 13 1 367 
599

05
  L=200mm;
B=3,6mm

Page 125 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

RETROFIT KIT, SOCKET

2000

Part

Description
Part # Index From To Info

COVER
61 13 1 382 
197

01

FUSE BOX 
61 13 1 382 
196

02

GROMMET
61 13 1 382 
198

03

FUSE
61 13 1 370 
987

04
7,5A

FUSE
61 13 1 372 
626

04   15A 

FUSE
61 13 1 386 
848

04   20A 

SUPPORT
61 13 1 382 
541

05

Page 126 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

SINGLE COMPONENTS FOR FUSE HOUSING



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

PL
U

G
 C

O
N

N
E

C
T

IO
N

 B
R

A
C

K
E

T
 F

 W
IR

IN
G

 
SE

T
61

 1
3 

8 
36

5 
53

6
01

C
L

A
M

P
61

 3
1 

1 
45

9 
05

7
02

T
U

B
E

 B
R

A
C

K
E

T
 

61
 1

3 
8 

38
0 

21
3

03

C
A

B
L

E
 H

O
L

D
E

R
 

61
 1

3 
1 

37
9 

07
9

04
  D

=
5M

M
 

H
O

L
D

E
R

 F
O

R
 C

A
B

L
E

 T
IE

 
61

 1
3 

7 
65

1 
63

2
05

  n
at

ur
 

B
R

A
C

K
E

T
 B

R
A

K
E

 P
IP

E
 R

IG
H

T
 

34
 3

2 
7 

65
4 

66
0

06

H
O

SE
 C

L
A

M
P 

13
 3

1 
1 

70
7 

70
5

07

H
O

SE
 C

L
A

M
P 

16
 1

3 
1 

46
5 

11
9

08

B
R

A
C

K
E

T
 F

U
E

L
 P

IP
E

 
13

 9
0 

1 
72

0 
20

1
09

B
R

A
C

K
E

T
12

 5
2 

1 
73

3 
33

0
10

PL
U

G
-I

N
 C

O
N

N
E

C
T

IO
N

 B
R

A
C

K
E

T
 

61
 1

3 
7 

65
1 

91
2

11

C
A

B
L

E
 S

T
R

A
P 

61
 1

3 
1 

36
7 

59
9

12
  L

=
20

0m
m

;
B

=
3,

6m
m

P
a

g
e

 1
2

7
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 E

LE
C

T
R

IC
A

L 
S

Y
S

T
E

M

V
A

R
IO

U
S

 C
A

B
LE

 H
O

LD
E

R
S

2000

Part Description Part # Index From To Info

MINIRELAY, MAKE CONTACT, 
BLACK

61 36 1 393 
412

01

DIODEI-RELAY W.NOTCH LOCK 
61 36 7 654 
606

02
ABS

DIODEI-RELAY W.NOTCH LOCK 
61 36 7 654 
605

02

RELAY FOR FLASHER 
61 31 7 650 
999

03

STARTER RELAY 
61 31 2 346 
566

04

BRACKET
61 31 2 346 
582

05

FUSE
61 13 1 370 
987

06
7,5A

FUSE
61 13 1 372 
626

06   15A 

FUSE
61 13 1 386 
848

06   20A 

Page 128 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

VARIOUS RELAYS



2000

Part Description Part # Index From To Info

SIDE STAND SWITCH 
61 31 7 654 
603

01

FLAT WASHER 
07 11 9 900 
537

02   6,4 

LOCK RING 
07 11 9 934 
030

03   6x0,7 

CLUTCH SWITCH 
61 31 7 650 
075

04

STOP LIGHT SWITCH 
61 31 2 346 
552

05   vorne 

TORX BOLT 
07 12 9 902 
545

06   M4x6 

SYMBOL HANDLE HEATET 
61 31 1 459 
360

07

ANTI BLOCK SYSTEM SYMBOL 
61 31 2 306 
502

07

SWITCH ABS 
61 31 7 652 
166

08

SWITCH HANDLE HEATED 
71 60 7 653 
282

08

IDLE SWITCH 
11 11 7 652 
870

09   M10 

OIL PRESSURE SWITCH 
12 63 2 343 
441

10

REAR STOP LIGHT SWITCH 
61 31 2 346 
553

11

SCREW
07 12 9 902 
609

12
  M5x8-
Z3

DOUBLE TEMPERATURE 
SWITCH

13 62 1 703 
993

13

TEMPERATURE SENSOR AIR 
13 62 1 739 
510

14

Page 129 of 134

F-SERIES F650 GS/GS Dakar F650Dakar

VEHICLE ELECTRICAL SYSTEM

VARIOUS SWITCHES

20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

V
O

L
T

A
G

E
 R

E
G

U
L

A
T

O
R

 
61

 3
1 

2 
34

6 
55

0
01

B
R

A
C

K
E

T
, G

E
N

E
R

A
T

O
R

 
R

E
G

U
L

A
T

O
R

61
 3

1 
2 

34
6 

55
1

02

B
A

SE
46

 6
3 

1 
45

1 
27

8
03

G
R

O
M

M
E

T
46

 6
3 

1 
45

1 
27

7
04

B
U

SH
46

 6
3 

1 
45

1 
27

5
05

N
U

T
 H

O
L

D
E

R
 

46
 6

3 
1 

45
5 

42
5

06

SC
R

E
W

07
 1

2 
9 

90
2 

54
6

07
  M

6X
40

 8
.8

 
Z

N
S

P
a

g
e

 1
3

0
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

V
E

H
IC

LE
 E

LE
C

T
R

IC
A

L 
S

Y
S

T
E

M

V
O

LT
A

G
E

 R
E

G
U

LA
T

O
R



20
00

P
a
rt

 D
e
s
c
ri

p
ti

o
n

P
a
rt

 #
In

d
e
x

F
ro

m
T

o
In

fo

FR
O

N
T

 W
H

E
E

L
 

36
 3

1 
7 

65
6 

48
7

01
  1

,6
0x

21
 G

D
 

W
H

E
E

L
 H

U
B

, F
R

O
N

T
, C

PL
. W

IT
H

 
B

E
A

R
IN

G
S

36
 3

1 
7 

65
0 

05
3

02

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

07
 1

1 
9 

90
2 

38
3

03
  1

7x
40

x1
2m

m
 

SP
A

C
E

R
 B

U
SH

IN
G

, F
R

O
N

T
 

36
 3

1 
2 

34
5 

82
1

04

W
H

E
E

L
 R

IM
 F

R
O

N
T

 
36

 2
1 

7 
65

4 
44

8
05

  1
.6

0x
21

 D
ak

ar
 

SP
O

K
E

 F
R

O
N

T
 L

E
FT

 
36

 2
1 

7 
65

4 
44

9
06

  L
=

25
0M

M
 

D
ak

ar

SP
O

K
E

 F
R

O
N

T
 R

IG
H

T
 

36
 2

1 
7 

65
4 

45
0

06
  L

=
25

3M
M

 
D

ak
ar

N
IP

PL
E

36
 3

1 
2 

34
5 

80
8

07

SP
A

C
E

R
 B

U
SH

IN
G

, P
L

U
G

-T
Y

PE
 A

X
L

E
 

36
 3

1 
2 

34
5 

82
3

08

A
X

L
E

 S
H

A
FT

 F
R

O
N

T
 

36
 3

1 
7 

65
0 

58
6

09

SH
A

FT
 S

E
A

L
 

07
 1

1 
9 

90
2 

38
4

10
  A

S2
5x

40
x7

 

SP
A

C
E

R
 B

U
SH

IN
G

, E
X

T
E

R
IO

R
 

36
 3

1 
2 

34
5 

84
6

11

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

1 
95

9
12

  1
0 

G
R

 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

1 
96

0
12

  2
0 

G
R

 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

1 
96

1
12

  3
0 

G
R

 

P
a

g
e

 1
3

1
 o

f 
1

3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

W
H

E
E

LS

F
R

O
N

T
 W

H
E

E
L

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

4 
31

0
12

  1
5 

G
R

 

T
IR

E
 F

L
A

P 
36

 3
1 

1 
23

1 
87

1
13

P
a

g
e

 1
3

2
 o

f 
1

3
4



20
00

P
a

rt
 D

e
s

c
ri

p
ti

o
n

P
a

rt
 #

In
d

e
x

F
ro

m
T

o
In

fo

R
E

A
R

 W
H

E
E

L
 

36
 3

1 
7 

65
4 

02
7

01
  3

,0
0x

17
 

SU
PP

O
R

T
 S

PR
O

C
K

E
T

 
27

 7
1 

7 
65

0 
05

5
02

SP
A

C
E

R
 S

L
E

E
V

E
, E

X
T

E
R

IO
R

 
27

 7
1 

2 
34

5 
81

3
03

SH
A

FT
 S

E
A

L
 

07
 1

1 
9 

96
5 

05
6

04
  A

30
x4

0x
7 

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

07
 1

1 
9 

98
1 

22
1

05
  6

20
4-

2R
S 

L
O

C
K

 R
IN

G
 

07
 1

1 
9 

90
3 

15
5

06
  4

7X
1,

75
 

ST
O

PP
E

R
27

 7
1 

7 
65

5 
48

3
07

SP
A

C
E

R
 S

L
E

E
V

E
, I

N
T

E
R

IO
R

 
27

 7
1 

2 
34

5 
81

2
08

W
H

E
E

L
 H

U
B

,R
E

A
R

, C
O

M
PL

., 
W

IT
H

 
B

E
A

R
IN

G
S

36
 3

1 
7 

65
0 

05
4

09

G
R

O
O

V
E

D
 B

A
L

L
 B

E
A

R
IN

G
 

07
 1

1 
9 

90
2 

38
3

10
  1

7x
40

x1
2m

m
 

SP
A

C
E

R
 S

L
E

E
V

E
, I

N
T

E
R

IO
R

 
36

 3
1 

2 
34

5 
80

9
11

L
O

C
K

 R
IN

G
 

07
 1

1 
9 

90
2 

38
7

12
  4

0x
1,

75
-Z

N
S 

SH
A

FT
 S

E
A

L
 

07
 1

1 
9 

96
5 

05
6

13
  A

30
x4

0x
7 

W
H

E
E

L
 R

IM
 R

E
A

R
 

36
 3

1 
2 

34
5 

80
6

14
  3

.0
0x

17
 

SP
O

K
E

 R
E

A
R

T
 

36
 3

1 
2 

34
5 

80
7

15
P

a
g

e
 1

3
3

 o
f 

1
3
4

F
-S

E
R

IE
S

F
65

0 
G

S
/G

S
 D

ak
ar

F
65

0D
ak

ar

W
H

E
E

LS

R
E

A
R

 W
H

E
E

L

N
IP

PL
E

36
 3

1 
2 

34
5 

80
8

16

H
E

X
 B

O
L

T
 

07
 1

1 
9 

90
1 

16
1

17
  M

8X
40

 

FL
A

T
 W

A
SH

E
R

 
07

 1
1 

9 
93

1 
01

9
18

  A
8,

4 

SE
L

F-
L

O
C

K
IN

G
 H

E
X

 N
U

T
 

07
 1

2 
9 

96
4 

67
5

19
  M

8 

A
X

L
E

 S
H

A
FT

 R
E

A
R

 
36

 3
1 

7 
65

0 
58

7
20

FL
A

T
 W

A
SH

E
R

 
36

 3
1 

7 
65

0 
59

0
21

H
E

X
 N

U
T

 
07

 1
2 

9 
90

2 
55

6
22

  M
16

x1
,5

-8
-

Z
N

S

A
B

SO
R

B
E

R
27

 7
1 

2 
34

5 
78

9
23

T
IR

E
 F

L
A

P 
36

 3
1 

1 
23

1 
87

1
24

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

1 
95

8
25

  5
 G

R
 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

1 
96

0
25

  2
0 

G
R

 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

1 
96

1
25

  3
0 

G
R

 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

4 
31

0
25

  1
5 

G
R

 

B
A

L
A

N
C

E
 W

E
IG

H
T

 
36

 3
1 

1 
45

4 
31

1
25

  2
5 

G
R

 

P
a

g
e

 1
3

4
 o

f 
1

3
4


